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Notes for using this parts book

1. This book was prepared based on information available in December 1994.

2. Parts are subject to changes in design without prior notice.

b ey

3. Partssupplied as complete assemblies are circled by a dotted line | i,

e
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Hinweise zur Verwendung dieser Teileliste

1. Dieses Buch basiert auf den Informationen vom Dezember 1994,

2. Modellanderungen sind vorbehalten.

3. Die Teile, die als kompletter Satz geliefert werden, sind mit einer { __ |
gestrichelten Linie umrandet.
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Notes sur ['utilisation de ce manuel de
pieces détachées

1994.

. Ce manuel a été fait d’aprés les renseignements valables au mois de Décembre

Les piéces peuvent étre sujettes a des modifications sans préavis.

Les pigces fournies en tant qu'assemblages complets sont encadrées avec un trait

o
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. Cuerpo de la méaquina

Notas para usar este Manual de Piezas

Este libro ha sido compilado baséndose en los datos de que se disponia en diciembre

1994,

Las piezas quedan sujetas a cambios de disefo sin aviso previo.

Las piezas suministradas como conjuntos completos se enmarcan con una linea
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. =4%E8{R / Machine body / Maschinengehé&use / Corps de la machine / Cuerpo de la méquina

155-412-050
. §TEEERED ﬁf Needle bar and drwm clutch mechamsm / Nadelstange und
antriebskupplung / Barre a aiguille et mécanisme d embrayage d'entrainement /
Barra de aguja y mecanismo de embrague de mando

155-412-117




A . EE{# / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY b Ao NAME OF PARTS RV
2 532514001 T ERHiti=—s BED COVER (5)
3 523418001 6|24 2 ax%5 SCREW, M4X5
4 532515001 1l FAi—L BED COVER(L)
5 061400816 4% 35 04x8 SCREW, FLAT MAXS
& 532516001 S A WA ARM COVER(F)
7 060501016 3|t = Fsx10 SCREW, BIND M5X10
10 117936009 e s OIL CAP
11 117934009 2|2 750 DIL CAP
12 159150009 AT RAIS5E OIL CAP
14 532655001 1|P=—nnrn-L ARM COVER (L)
15 060501016 3|t 2 FsxKIo SCREW, BIND M5X10
20 159150009 l|axsvoia58 QIL CAP
21 511816000 1|75 7NK-2N CLAMP NK-2N
22 062400816 1|F~<zaxa SCREW, PAN M4X8
23 140890009 2|1 nAhuT OIL CAP
24 S20878000 2 xS OIL CaP

155-412-050

B. ﬁ%ﬁﬁbﬁﬁﬁﬁ / Needle bar and dnwm_:{ clutch mechanism / Nadelstange und

antri upplung /Barre a aiguille €l mewanisme d'embrayage d'entrainement/

Barrade aguja y mecanismo de embrague de mando

REF.NO. CODE QTY Exdq NAME OF PARTS RV
1 £32574001 1|7 ErsadEnLn— THREAD TAKE-UP COUPLED DRIVING LEVER
3 018501036 1|F+FEL F5X10 BOLT, SOCKET M5X10
4 107550002 1l=o ROLLER
5 532575001 | [ = PIN
B 532576001 |l R T K T THREAD TAKE-UP BEARING
7 018501236 2| PH+EL FSK12 BOLT, SOCKET M5X12
8 532577001 1Z>EZ9 FoLii=a3 THREAD TAKE-UP DRIVING LEVER ASSY
9 532580001 1|20y ROLLER SHAFT
10 532674101 1|308 ROLLER 8B
11 021500103 11+9 L1325 NUT, 1 M5
12 113431002 1|¥7 % WASHER

155-412-117




. L #BS{% / Upper shaft mechanism / Obere Welle / Mécanisme de |'arbre supérieur /
Mecanismo del eje superior

5=

L

12-10 IE-!I

12-11—¢F
11-4 11-311-2

155-412-109




C . t#f8{% / Upper shaft mechanism / Obere Welle / Mécanisme de |'arbre supérieur /
Mecanismo del eje superior

REF.NO. CODE QY B NAME OF PARTS RV
1 532517101 1| sia UPPER SHAFT
2 140726000 1|7 2qim UPPER SHAFT BUSH (M)
3 532518001 111854 — BALLANCER
4 012060636 2|FPH+ESBXE SET SCREW, SOCKET (FT) MeX6E
5 532519001 1|575% 242 ILF UPPER SHAFT BUSH (F)
& 012060636 1|7+ Fexs SET SCREW, SOCKET (FT) MEX6
7 532520001 1|FrExrha THREAD TAKE-UP CAM
8 532521001 S & WASHER, THRUST
9 532522001 1|hdied g SCREW
10 523651001 F|FFETENET Y A SET SCREW, SOCKET (FT) MeX6
11 532532001 0 B ilu P L CRANK ROD ASSY
11-1 532523001 1|9 5% 90° CRANK
11-2 145466001 1|nuggesne0y MEEDLE BAR CRANK ROD
11-3 147777000 1l=—FlsFU4 MEEDLE BEARING
11-4 145465001 1|34 %3570 SCREW, M3.57L
12 532507101 ¥ -FoLs1ES 2 JUMP SOLENOID ASSY
12-1 532501001 1ive s Eso JUMP SOLENOID BASE
12-2 532502000 1FreTFubLsTE JUMP SOLENOID
12-3 081003870 1|ou -+ 453 0O RING, 5-3
12-4 048025346 1|k 27E25 RETAINING RING, E2.5
12-5 532503001 1 so Feydr JUMP SOLENOID BRACKET
12-B 535646001 2|F~326x8 SCREW, PAN M26X8
12-7 532504001 1|p L2 CAM PLATE
12-8 S25773001 2|F -2 SHOULDER SCREW, M4
12-9 532505001 1|HaTaiz SPRING, PLATE
12-10 062400816 2|F~aaxs SCREW, PAN M4XE8
12-11 062400816 2|#~38x8 SCREW, PAN M4XE
12-12 534200001 L AP g T B SOLENDID CUSHION
12-13 S3T7277000 T e s o PR 0 it JUMP SOLENOID HEAT SLINGER
13 062401016 2|+~aa8x10 SCREW, PAN M&X10
14 532525001 N FARE B R B -6V - MEEDLE BAR VERTICALSET
14-1 532526001 1|¥reTFasdas JUMP CLAMP
14-2 062251016 1]|+~23.5%10 SCREW, PAN M3.5X10
14-3 532527001 1|5 Fads JUMP BRACKET
14-4 532530001 1|Fvr-Fii2 SPRING
14-5 532531001 1EFaU$ES L2l BASE NEEDLE BAR BUSH
15 532533001 LR AR S BASE NEEDLE BAR
16 533673000 1EFrnUHESTTLE BASE NEEDLE BAR FELT
17 012060636 1|7+ ES6x6 SET SCREW, SOCKET (FT) MEX6
30 532435001 1|ZFoarha— BEARING COLLAR
31 523651001 2|FHEFexeE S A SET SCREW, SOCKET (FT) M&X6
32 076204659 1|87 &9 6208wy BALL BEARING, 6204VV
155-412-109




. $H#%E8{% / Needle bar mechanism / Nadelstangenvorrichtung /
Mécanisme de la barre & aiguille / Mecanismo de la barra de aguja

155-412-118




D . §t# 8% / Needle bar mechanism / Nadelstangenvorrichtung /
Mécanisme de la barre & aiguille / Mecanismo de la barra de aguja

REF.NO. CODE |gTv Eodv NAME OF PARTS R
1 532581101 T FEr—2 NEEDLE BAR CASE
2 018061636 4(F+FNLEXIE BOLT, SOCKETMBX16
3 025060236 dle¥HzFaT6 WASHER, PLAIN M B
4 028060243 4|1z ¥HZ2E WASHER, SPRING 2-6
5 532582001 1S r—Ak4d4p MEEDLE BAR CASE BRACKET (R)
5] S32583001 1 hUsfsr—T ESLTL NEEDLE BAR CASE BRACKET (L)
7 532652001 2| F¥ A POSITIONING PIN
g 532653001 2|AFFAFYE POSITIONING NUT
9 113431002 2|42 WASHER
10 532584001 glimlaa MEEDLE BAR
11 532585001 | AR & = B WA S SPRING
12 118735002 Q43 7 WASHER
13 536153000 gloy3dh CUSHION RUBBER
14 532587001 Qlermm LA pyii= TOP DEAD CENTERSTOPPER
15 018301036 gl F+EI k 3X10 BOLT, SOCKET M3X10
16 532588001 i I PARIE S I 8- MEEDLE BAR CLAMP
17 062350816 9|+~ 35x8 SCREW, PAN M3.5X8
18 533149000 17T ey FELT PACKING
21 532654001 1| ZTh k4T FELT HOLDER
22 062400816 2|+~a4x8 SCREW, PAN M4x8
23 025040136 2EFHH LT, WASHER, PLAINS 4
24 533149000 1z prve % FELT PACKING
25 536505001 b PR B 6 S o o MEEDLE BAR THREAD GUIDE
26 536264001 9| FF+ES35%35 SET SCREW, SOCKET (FT) M3.5X%2. 5
27 532590001 1T 7nsi= UPPER COVER
28 008400806 2|+ A a4xs SCREW, TRUSS M4X8
29 532591001 N B e INNER THREAD GUIDE
30 008400806 2|+ 3 Z04x8 SCREW, TRUSS M4X8
31 532592001 1 F frri— LOWER COVER
32 008400806 2|+ S Z04x8 SCREW, TRUSS M4X8
33 532593001 1|25 FEF LOWER THREAD GUIDE
34 532378001 Qlazx4S DIsSk
35 532379001 glazniz SPRING
36 534032001 = 1 5 o e ey - B SHOULDER SCREW
37 008400806 2|+ +5 2 04xe SCREW, TRUSS M4X8
38 532595001 1nUHESHS FL—2 MEEDLE BAR GUIDE RAIL
39 062400816 5|+~oaxs SCREW, PAN M4X8
40 532596001 1r—Z3mL—n RAIL FOR CASE
41 062401016 414+ ~T4%00 SCREW, PAN M4X10
42 532597001 1|/ SPRING BRACKET
43 014400636 1|7+ E 6 SETSCREW, SOCKET (CP) M4Xe
44 532598001 1\ U=7#H7TF LINEAR GUIDE
45 018301036 4| FFFa b 3X10 BOLT, SOCKET M3X10
46 047501242 2{AFT UL T E L awWS PIN, SPRING ROLL AWS
47 532599001 1|rsa~—=2 RSR BASE
48 018061236 J|PHA hExi2 BOLT, SOCKET M&X12
49 062300416 B~ amaxs SCREW, PAN M3X4
50 532600001 1rrErSy THREAD TAKE-UPSHAFT
51 532631001 1FrEvSaduia THREAD TAKE-UPSAHFT BUSH
52 532651001 ) R P I L O THREAD TAKE-UP LEVER ASSY
52-1 532633000 glFEii— THREAD TAKE-UP LEVER
52-2 502532001 QlF-E-rThEF THREAD TAKE-UP THREAD GUIDE
52-3 532632000 97 E-FA THREAD TAKE-LUP BOSS
52-4 524303001 18|77~ % 3x65 SCREW, PAN M3X6.5
53 014400636 L8 b i ) 4 SET SCREW, SOCKET (CP) M4X6
54 532634001 1| FE-hiriia THREAD TAKE-UP HOLDING SHAFT
55 532635001 1\ FrEwkiFy e THREAD TAKE-UP HOLDING BUSH
56 532637000 L | Rl T THREAD TAKE-UP HOLDING
57 532638001 g(xwaiiz SPRING

155-412-118




. $+#EF5{% / Needle bar mechanism / Nadelstangenvorrichtung /
Mécanisme de la barre & aiguille / Mecanismo de la barra de aguja

155-412-118




D . #145E3{% / Needle bar mechanism / Nadelstangenvorrichtung /
Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

REF.NO. CODE QTY Ei-xA NAME OF PARTS RM
58 070692800 1|57 &4 5 4hE3922 BALL BEARING, RADIAL 6992Z
5a 532632001 1|59 93 hs— BEARING COLLAR
60 532640001 1|4Fx21435 POSITIONING PLATE
61 018501036 Z|F+#u0 ksxio BOLT, SOCKET MSX10
62 018501236 1|7F+#EN k5X12 BOLT, 5OCKET M5X12
63 025050236 1| ESHHEFLT—5 WASHER, PLAIN M 5
64 028050246 1|13 H=225 WASHER, SPRING 2-5
65 515629011 9| £ ez UDEXKS #11 MEEDLE DBXKS #11
66 535632001 1|eE=¥JHx8 WASHER, PLAIN M2
&7 536434001 1|41 LEFA THREAD GUIDE (A)
68 062400616 2|+~ amaxe SCREW, PAN M4X6

155-412-118




E. §#EU)HRIR{ERS{% / Needle bar flip-up mechanism / Nadelstangehochstellung /

Mécanisme de sautée de la barre & aiguille / Mecanismo del lanzador de barra de aguja

2

3|

24 23
|

e

13 12 11

155-412-122




E . &HiEH)H#RI2ERA{% / Needle bar flip-up mechanism / Nadelstangehochstellung /
Mécanisme de sautée de la barre & aiguille / Mecanismo del lanzador de barra de aguja

=D

REF.NO. CODE |q7Ty EAq NAME OF PARTS RV
1 532643001 1|Fzrdym R CHANGE BOX
2 532644001 1|Fxewins— CHANGE BOX COLLAR
3 014400636 2| FHIEIaxe SET SCREW, SOCKET (CP) MaX6
4 532645001 Ll R e CAMSHAFT
5 517390001 | EaE i A CHANGE CAM
& 012500536 2| P+ ES5x5 SET SCREW, SOCKET (FT) M5X5
7 018062036 2|7 # L R EX20 BOLT, SOCKET M&X20
8 028060243 2| EFHR2E6 WASHER, SPRING 2-6
q 025060236 2|eSHAZFIT6 WASHER, PLAINM B
10 Z25701001 1|BH200575042-804 BH-200575042-B04
11 018401236 A | P Fax12 BOLT,SOCKET M4X12
12 028040246 Al R4 WASHER, SPRING 2-4
13 026040236 deFHAFIHix4 WASHER, PLAIN 4
14 S17399101 1|FvLX¥—n CAM GEAR (A)
15 014400636 2| FHoFEzaxE SET SCREW, SOCKET (CP) MaX6
16 517401001 1|54 LX—B CAM GEAR (B)
18 532647001 1|Fxxao~—2 CHAMNGE ROLLER BASE
19 532648001 glaLaI0EY E CAM ROLLER SET
20 021500103 Q|+ 1233 MNUT, 1 M5
21 004401003 2|+ 32 a0 SCREW, FLAT M4X10
22 532684001 1|nusFr2 ZERO BIGHT MEEDLE LOCATION PLATE
23 062400816 2|F~axs SCREW, PAN M4XB
24 028040246 PATAER & e VWASHER, SPRING 2-4
25 026040236 2lESHHZ M5 WASHER, PLAIN 4
44 532689001 LN EFART VR, CIRCLHT BOARD BASE
45 062400816 Al ~zaxg SCREW, PAN M4X8
46 536220001 2|t Eiiao 2 SENSOR CIRCUIT BOARD ASSY
47 044300605 A+ F /A S ZINEDA SCREW, PAN (WASHER) M3X6DA
51 014400636 2|FH+oE 386 SET SCREW, SOCKET (CP) M4X6
155-412-122




F. $##IZE8{& / Presser foot mechanism /StoffdriickerfuB / Mécanisme de pied presseur /
Mecanismo de |la prensa tela

155-412-201

B




F. I E5{& /Presser foot mechanism /StoffdriickerfuB / Mécanisme de pied presseur /
Mecanismo de |a prensa tela

REF.NO.

CODE Q'Y Eldq NAME OF PARTS RV
1 536397001 BB e e FRAME HOLDER BASE AS5Y
1-1 536391001 HESTI D —AGE HOLDER BASE ASSY
1-2 515284000 2|aN14 SLIDING PLATE
1-3 515285000 2| XA TTIE SLIDING FELT
1-4 062400616 4|+~ aMaxE SCREW, PAN M4X6
4 534558000 2|Y 75 F Y Max10 SCREW, THUMB M4X10
11 515660001 1|77 745 a5%32 PLASTICSQUARE, ARMS SPFA-45X32

S [

155-412-201




G.#B 1 L4 B8{F / Presser foot lifter mechanism / Stoffhalterheberverrichtung /
Mécanisme de leveur du pinceur/Mecanismo del levantador de ménsula de trabajo

3332 3] 36
@@, 28
[Coq, |

155-412-204

e i




G .38 L4 BE{& / Presser foot lifter mechanism / Stoffhalterhebervorrichtung /
Mécanisme de leveur du pinceur/ Mecanismo del levantador de ménsula de trabajo

-

REF.NO. CODE QY Ei-do MNAME OF PARTS R
1 532662001 12T o FoLr—73 PRESSER DRIVING LEVER ASSY
1-1 532671001 1|lzozs ROLLERSHAFT
1-2 014400636 1|7+ 7+ 3ax6 SET SCREW, SOCKET (CP) M4Xe
Fi 150491101 | [P AeSa LEVER SHAFT
3 012500536 1|7+ E25xs SET SCREW, SOCKET (FT) M5X5
& 532663001 | B b s RUBPS,, PRESSER OPERATING LINK
5 532666001 1|laHz s FaLn==34 PRESSER DRIVING LEVER SHAFT
6 012060636 1|7+ EF6x6 SET SCREW, SOCKET (FT) MeX6E
7 111865001 W EE SIS b8 b OIL CAP
8 $32674101 1|=3os8 ROLLER S8
9 532667001 1|55 PRESSER SHAFT
10 532668001 W E - -8 0 PRESSER SHAFT BUSH (L)
11 532669001 1lxszs5 240D PRESSER SHAFT BUSH (D)
12 532665001 B =i o PRESSER SHAFT CLAMP
13 062401016 1|F~<34x%10 SCREW, PAN M4X 10
14 532675001 14T E1F RETRACTING SPRING
15 Q81006070 1|lou %P6 O RING, P
16 532664101 1| e PRESSER OPERATING BASE
17 532672001 1|2 H-TFiA PRESSER FOOT (&)
18 026040236 L =S i/ B R E WASHER, PLAIN 4
19 062401016 1|3 ~2ax10 SCREW, PAN M4X10
20 532676000 U E = B 2 PRESSER CUSHICN
21 532673001 S o e PRESSER GUIDE PLATE
22 060501016 3|1 = FM5X10 SCREW, BIND M5X10
23 S32678001 1|2H I L= PRESSER RETRACTING LEVER
24 532677001 1|81 ELii=1/% RETRACTING LEVER SHAFT
25 028060243 1|/ 5ixHiiz26 WASHER, SPRING 2-6
26 021060106 11524+ k6 NUT, 1 M6
27 532680101 1% resoLLsc— &2 RETRACTING SOLENOID LEVER ASSY
28 018501436 1|7+ bsx14 BOLT, SOCKET M5X14
29 532683100 1##T 21 VLS E PRESSER RETRACTING SOLENQID
30 532682001 1|FFIsoLr Yoo 13 PRESSER SOLENOID SET PLATE
31 060501016 2|51 > Fmsxio SCREW, BIND M5X10
32 028050246 2|z Hiizes WASHER, SPRING 2-5
33 025050236 2|ESHHaFag—5 WASHER, PLAINM 5
36 533630009 PP Ed s Vars SOLENQID COVER
37 008400604 3|+ k5 AO4%6 SCREW, TRUSS M4X6
38 533631001 14T Hii— PRESSER COVER
39 008400604 2|+ kS A O4x%6 SCREW, TRUSS M4X6
40 515253001 1la—-FEFvaFasy CORD BUSH
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REF.NO. CODE oY e S NAME OF PARTS RN
1 515225101 1|x% Koo X-DRIVING BRACKET
2 018062036 3| F+FEN FEX20 BOLT, SOCKET M&X20
3 028060246 EIAER b5 X WASHER, SPRING 2-6
4 515268000 1|E=#42578 PINION GEAR (B)
5 012500536 2|7+ES5u5 SET SCREW, SOCKET (FT) M5X5
6 515232000 1|71 FlusEva IDLE GEAR (A)
7 012500536 2|F+HETsXs SET SCREW, SOCKET (FT) MsX5
8 515233000 1|PA4—FF LX WIRE DRUM (X)
g 012500536 2|7+E3sxs SET SCREW, SOCKET (FT) M5X5
10 515234000 1|{X7 Emis X-DRIVING SHAFT
11 076002800 2= = v akrebozzz BALL BEARING, 6002Z2Z
12 048320242 2|E T FFIa0E2 RETAINING RING, C32
13 515267000 J|E=F5Fa PINION GEAR (A)
14 012300536 2|7+EF3xs SET SCREW, SOCKET (FT) M3X5
15 515239000 1|7« Fasve IDLE GEAR (B)
16 012500536 2|7+ ESsxs SET SCREW, SOCKET (FT) M5X5
17 536471001 1{xt) iz b F¥cap X-LIMIT DOG
18 044300605 2| s 47 2 3xEDA SCREW, PAN (WASHER) M3XEDA.
20 515240101 1|ew—==4 SENSOR SHAFT
21 515235001 1wz ez Asn ECCENTRICITY BUSH
22 012400636 1|7+ EF4ax%5 SET SCREW, SOCKET (FT) M4XE
23 515236001 1|g¥ 7 kY X-AXIS HOME POSITION DOG
24 012500536 2| P+ ESF5%5 SET SCREW, SOCKET (FT) M5X5
25 515237001 0 T s £ F, Y X-AXIS HOME POSITION BRACKET
26 018400636 ZI T+ Fib axe BOLT, SOCKET M4aX6
27 028040246 2|2 FHF2.9 WASHER, SPRING 2-4
28 044300605 2|+~ 7 2 3MEDA, SCREW, PAN (WASHER) M3X6DA
30 515241001 TIXUEZ LTS X-LIMIT BRACKET
31 018400636 2|7 J FI Faxs BOLT, SOCKET Maxt
32 028040246 2z rHizaa WASHER, SPRING 2-4
33 0A4300605 2|+ ~4 5 23xeDA SCREW, PAN (WASHER) M3X6DA
36 018501436 4| FHFEI 5K BOLT, SOCKET M5X14
37 028050246 qliizFHizx2s WASHER, SPRING 2-5
38 025050236 Qe H¥HFEFa7-5 WASHER, PLAINM 5
41 515229001 Ty Fos Y-DRIVING BRACKET
42 018062036 1|7+ & bex20 BOLT, SOCKET MBX20
43 028060246 1|/ 226 WASHER, SPRING 2-6
44 018063036 1|7+ # FEX30 BOLT, SOCKET MbX30
45 028060246 1|2 FHF26 WASHER, SPRING 2-6
46 515230001 1YyE—9735Y F Y¥-MOTOR BRACKET
a7 018061636 F|FFHHEIL LEX1E BOLT, SOCKET MeX16
48 028060246 J|ixFHR28 WASHER, SPRING 2-6
49 018501436 A\ F+E +5x18 BOLT, SOCKET M5X14
50 028050246 CAPAS S &8 S5 WASHER, SPRING 2-5
51 025050236 qlesH¥HEF 15 —5 WASHER, PLAIN M 5
52 515268000 1|E=#>*FR PINION GEAR (B}
53 012500536 2|F+ETs5us SET SCREW, SOCKET (FT) M5X5
54 §15242000 2T ¥ —FT ALy WIRE DRUM (Y)
55 012500536 4| P+ ES5us SET SCREW, SOCKET (FT) M5X5
56 531959001 1|y kg ¥-DRIVING SHAFT
57 SOe740001 1|7 U FASPP202 BALL BEARING, ASPP202
58 018081636 2|F+FI baxiE BOLT, SOCKET M8X16
59 028080246 FAAE S B WASHER, SPRING 2-8
60 025080236 2leS¥HExFaas WASHER, PLAIN M 8
61 076002800 1|#= %% 54600222 BALL BEARING, 600222
62 531958001 T _FUF adya At WASHER
65 515232000 171 FiuFva IDLE GEAR (A)
66 012500536 2|PFETEXS SET SCREW, SOCKET (FT) M5X5
155-412-243
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J. #4) EARBS& / Feed guide mechanism / Transportfiithrung /
Mécanisme du guide de ['entrainement / Mecanismo de la guia de alimentacion

REF.NO. CODE QY B NAME OF PARTS R
1 36432001 1|23~ FEL STAND (FL)
2 018062036 2| FFEL bex20 BOLT, SOCKET M&X20
3 028060246 2T H 26 WASHER, SPRING 2-6
4 536431001 1|72~ Em STAND (FR)
5 018062036 2| 7+F L bex2o BOLT, SOCKET M&X20
(3] 028060246 2N FEH K26 WASHER, SPRING 2-6
T 21085000 2174w F-U WIRE PULLEY
11 21033009 1|24~ FERr STAND (RR)
12 018062036 2| F+F I kEX20 BOLT, SOCKET MEX20
13 028060246 PAPAE i = WASHER, SPRING 2-6
14 048320242 1| AT FHI 32 RETAINING RING, C32
15 521085000 1|71 7F—U WIRE PULLEY
19 521034001 1|22 FRL STAND (RL)
20 018062036 2| 7+ #H I bexzo BOLT, SOCKET MEX20
21 028060246 2| EHHAE WASHER, SPRING 2-6
22 521085000 1|7+ 7F=1 WIRE PULLEY
25 36425001 4|2 pyii— STOPPER
26 018401036 B|P+ELFax10 BOLT, SOCKET MaX10
27 028040246 BlaixHhia WASHER, SPRING 2-4
28 017501606 4 |F I F5X1E BOLT, M5X 16
29 021500103 4|+ 1325 NUT, 1 M5
30 536426001 12875 YE SENSOR BRACKET
38 000400616 2|+ 1512 FAXE SCREW, BIND M4X6
40 536427001 1|75 21X HOOK (LX)
41 536428001 1|25 oLy HOOK (LY}
42 536429001 1|73 2RY HOOK (RX)
43 536430001 1|2 2RY HOOK (RY)
44 018501436 8|7F# K14 BOLT, SOCKET M5X14
45 028050246 BlrizyHzas WASHER, SPRING 2-5
46 025050236 Blesw#HzFas—s WASHER, PLAIN M 5
47 536421001 4|7+ F i b5x25 BOLT, SOCKET M5X25
48 018400836 4 1 FFJi axs BOLT, SOCKET M4Xa
50 028040246 AlixHFH324 WASHER, SPRING 2-4
51 515248000 1|27 1v— X-WIRE
52 515247000 2|¥7 ¥ —R Y-WIRE (R)
53 018400836 2|FHAiL kaxg BOLT, SOCKET M4X8
54 028040246 2|MxHraa WASHER, SPRING 2-4
55 515257000 2IU=FAALEY LINEAR GUIDE (Y)
56 018401636 14| F++ i Fax16 BOLT, SOCKET M4X16
57 028040246 14|z Hz2a WASHER, SPRING 2-4
S8 £21037009 i Ve RVR Y-CARRIAGE
59 018401236 BlP+Hn a1z BOLT, SOCKET M4X12
60 025040136 BlES¥H2 a4 WASHER, PLAINS 4
b1 028040246 BlrixFaz2a WASHER, SPRING 2-4
62 521085000 12|1714%7F =1 WIRE PULLEY
66 536423001 LNV 2 S | Y-AX|1S HOME POSITION DOG
67 062400616 2|~ amaxs SCREW, PAN M4XE
70 515231000 27— —FL—¢ PULLEY PLATE
71 018501636 4| FFHI L6 BOLT, SOCKET M5X16
72 028050246 4l HR25 WASHER, SPRING 2-5
73 025050236 AMEFHFHEIFID—5 WASHER, PLAINM 5
74 521038101 1|H EdH— GUIDE SUPPORT
75 518291001 B|HS Y FRISNE BUTTON HEAD SCREWW 5X8
76 515256000 1|U=FHTFxX LINEAR GUIDE (X)
77 018300836 9|7 +#i F3x8 BOLT, SOCKET M3X8
78 515251001 L EG sl X-CARRIAGE
79 018300836 8|7+ F3xE BOLT, SOCKET M3Xx8
80 028030246 B|lrixHtizaa WASHER, SPRING 2-3
81 521085000 2|71 F=1 WIRE PULLEY
85 515252001 2P =Lt RT7E FRAME PLATE ASSY
BB S17052001 4|+ 532 5x8 SCREW, FLAT MSX6
87 044300605 2|+~ S 2 3NEDA SCREW, PAN (WASHER) M3X6DA
B8 062501016 2 |F+~a5x10 SCREW, PAN M5X10
89 028050246 2|mx¥Hras WASHER, SPRING 2-5
a0 025050236 2|les¥HzFas—s WASHER, PLAIN M 5
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REF.NO. coDE |qTy Ao NAME OF PARTS RV
i 152948001 2| Ey ETE OIL WINDOW
2 532555001 1|#x24Ta OILSUPPORT (A)
3 060501016 2|50~ Fsxin SCREW, BIND M5X10
4 152969001 I|la—Fk##h2 CORD SUPPORT
5 062300616 1|3~ am3xe SCREW, PAN M3X6
& $32552000 1|# 2 £ Eaxs(750) WICK 6X6 (L= 750)
7 532553000 1|EcFa = F{300) OILTUBE (L= 300}
8 532554000 ilEFsadazzit GEAR OIL FELT
9 532556001 1|2x324Y4IB QILSUPPORT (B)
10 060501016 21051 > FmsXI0 SCREW, BIND M5X10
11 117150001 12— F¥4zTH CORD SUPPORT
12 062300616 1|+~am3xe SCREW, PAN M3X6
13 S32557000 1% 2 EF4xa(330) WICK 4X4 (L =330)
14 532558000 1|Ezhs2—-F8s) OIL TUBE (L=85)
15 532559000 1#ahaz7zLta OIL FELT (A}
17 532561001 N T e i ol e QILSUPPORT (C) ASSY
18 532564000 1|EF7 3 (00 WICK (L=>500)
19 532565000 1|E=hFa—F(230) OILTUBE (L= 230)
20 152963001 1|la-Fy#zhZ CORD SUPPORT
21 062300616 2 |[F~amaxe SCREW, PAN M3X6
22 532566000 1[Faz27INED OIL FELT (D)
23 532567001 1z A3z FELT BUSH
24 062300616 1|+~amaxe SCREW, PAN M3X6
25 532557000 2|47 £ EEaXxa{330) WICK 4X4(L =330)
26 532570000 1|# = ETaxa(iz0) WICK 4X4(L=120)
27 532571000 11¥292 7T bR OIL FELT (B)
29 536494001 1| 1hi—pa OILCOVER (AA)
30 532603000 Hxanz7z0kL FELT (L)
31 532604000 1|E === 2 —F(ao0) O TURF (1 = 400)
32 532605000 114 £ EE4X4(520) WICK 4X4(L=520)
33 532606001 1|FwrHit=— GEAR COVER
34 532554000 1|FF$292 7T L GEAR OIL FELT
35 532609000 1| Ez—5 1= F(55) OIL TUBE (L= 55)
36 532610000 1|# = E®6xE(130) WICK 8X6 (L= 130)
37 117150001 2|a—-F4#HIhHZ CORDSUPPORT
38 062300616 2| F A~ aMIXE SCREW, PAN M3Xb
39 062400816 2|F~a8s SCREW, PAN MA4X8
40 S36477001 1|F i OILPAN
41 S25382001 1|#F1t 2 JOINT
13 107155001 17Tk FELT
44 534012000 1]# = EEaxaza0 WICK 4X4 (L= 240)
45 060501016 1]46 2 EMSX10 SCREW, BIND M5X10
46 117150001 1|lz-FH##Th 3 CORDSUPPORT
47 062300616 1|+ ~amaxe SCREW, PAN M3X6
60 152883000 1|7z kaxiss FELT BX15.5
75 534325001 1|#hit—8 CIL COVER (B)
76 529700000 17— rped2 i FELT
77 117008001 1|7 3 =60 WICK (L =60)
78 SO7876001 1Fa-Farwi- TUBE STOPPER
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L. s%%[E8{% / Bobbin winder mechanism /Spuler / Mécanisme du bobineur/
Mecanismo del devanador de la canilla

REF.NO. CODE aQTY B MNAME OF PARTS RM
=< BAS-412>
1 | 536499001 | 1|frwxusszs | BOBBIN WINDER SET (B)
<BAS-416 ; #3523 205 / OPTION PARTS >
1 | 532618001 | 1|rrv%vus2sz |BOBBIN WINDER SET
1-1 531973009 1T bxFusFss BOBBIN WINDER ASSY
1-1-1 008300604 4|+ FFA03%6 SCREW, TRUSS M3X6
1-1-2 215083001 3| +F £y FIKED SCREW, PAN (5 WASHER) M3X6ED
1-1-3 152358001 1|1 bx%a BOBBIN WINDER SHAFT
1-1-4 014300332 2|FFoHEZIN SET SCREW, SOCKET (CP) M3X3
1-1-5 154024001 1|EE-244T BOBBIM PRESSER
1-1-6 154092001 eV F PV BOBBIN WINDER CLAW
1-17 014680422 2|7 A2 a7 E: SET SCREW, SOCKET (CP) M4.37
1-1-8 152361001 1Tk vFLri- BOBBIN WINDER LEVER
1-1-9 152362001 Bl 2 5 BOBBIN WINDER SHOULDER SCREW
1-1-10 111942001 1lrsiz SPRING, PLATE
1-1-11 111943001 1|51 xHFHI WASHER
1-1-12 060660512 1481 > F318-a0xs SCREW, BIND M3.18-40X5
1-1-13 152363001 1|{x¥Uriza TWIST SPRING (A)
1-1-14 047301042 12T PIN, SPRING ROLL AW3
1-1-15 152364001 2|75 COLLAR
1-1-16 146197001 bl e THREAD CLAMP ASSY
1-1-16-1 146198001 Rl r - THREAD CLAMP KNIFE
1-1-16-2 1461993001 1frvhzyds THREAD CLAMP DISC
1-1-16-3 146200001 1| k27054 RETAINING RING, C54
1-1-16-4 144505000 1|1 kP riiz SPRING
1-1-16-5 118764002 1[4 %7837 SHOULDERSCREW, M4.37
1-1-17 521203001 b E—043 BOBBIN WINDER MOTOR ASSY
1-1-17-1 S16667000 1|4 brs®E—=% BOBBIN WINDLR MOTOR
1-1-17-2 152507000 S - nb- & SF s MICRO SWITCH (D)
1-1-17-3 152508000 1|=ro0roFrz—2 MICRO ACTUATOR
1-1-17-4 152509000 1|#1ra>0223E NYLON CONNECTOR (E)
1-1-17-5 552851001 2K 2 —3+IL#F1854 TERMINALPIN #1834
1-1-18 152645001 1| #FE-F4T 4 BOBBIN HOLD PLATE
1-1-19 062300616 1|#~amaxe SCREW, PAN M3X6
1-1-20 025030236 1 Es¥HarFass WASHER, PLAIN M 3
1-1-21 158597001 11 Ex%R prvs— BOBBIN WINDER STOPPER
1-1-22 521103000 1|rrvFn—23C BOBBIN WINDER HARNESS (C)
1-1-23 516669000 1|75 4 %054 PROTECTOR 0.54
1-3 531960009 RS S A BOBBIN WINDER COVER
1-4 052300606 3lF~AarzeS3E SCREW, PAN (5/P WASHER) M3X6
1-5 532617001 B s AP ] BOBBIN WINDER DEVICE PLATE
1-6 018400836 2|7+ Fi haxe BOLT, SOCKET M4Xx8
1-7 028040246 FAVAE S S WASHER, SPRING 2-4
1-8 062501016 2|#+~a5%10 SCREW, PAN M5X 10
1-9 145571101 1T rFE P81 25 BOBBIN WINDER GUIDE BRACKET ASSY
1-10 145446001 2T EFSh YT TENSION DISC
1-11 100401001 1| rrFIaHizx TENSIOMN SPRING
1-12 100136001 A rFIH+vh TENSION NUT
1-13 534347001 TN EeFFor114 BOBBIN WINDER GUIDE PLATE
1-14 052400806 1|F~<artESaxs SCREW, PAN (S/P WASHER) M4X8
1-15 062501016 2|F~asx10 SCREW, PAN M5X 10
1-16 150179002 L S TR SPOOLSHAFT (B)
1-17 028050246 iz HHFas WASHER, SPRING 2-5
1-18 021500103 1|#+¥ 13215 NUT, 1 M5
1-19 515269000 HAT—-R7TY A SPOOL MAT(A)

—
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M. %t U E{R / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

*EofEREFEREE T,
The % symbol is for Standard parts.

REF.NO. CODE QY pisdo NAME OF PARTS RM
1 532451001 ilrrduni THREAD TRIMMER CAM
2 523651001 3P ETeNERY A SET SCREW, SOCKET (FT) M&X6
3 532452001 b s T ER USSR SOLENQID SET PLATE
4 060501016 21751 L EmMsx10 SCREW, BIND MSX10
5 532453000 i Bl S VRVE P THREAD TRIMMER SOLENQID
[ 021400106 2|7 krieas NUT, 1 M4
7 028040246 2|miaFHRraa WASHER, SPRING 2-4
8 £32454001 | A & P SOLENOID LEVER ASSY
9 062351016 1|F<335x10 SCREW, PAN M3.5X10
10 532456001 12 Egbi—Fdfly DRIVING LEVER GUIDE SHAFT
11 012060636 2|FHEFExE SETSCREW, SOCKET (FT) M&X6
12 532486001 1| TFEx2545 POSITIONING SHAFT
13 012060636 1|7+ ES6xe SET SCREW, SOCKET (FT) M6&X6E
14 532457001 1A rFUSEDLIA=—2Z THREAD TRIMMER DRIVING LEVER ASSY
15 532461001 17 EnLK=FFLiF SPRING
16 532462001 EsuEFH .58 SHOULDERSCREW, (B)
17 532463001 1| k3O Y FYo = THREAD TRIMMER ROD (V) ASSY
18 021060106 21133+ ke NUT, 1 ME
19 532467001 13U LI— THREAD TRIMMER LEVER
20 $32468001 1A rsULR—3F THREAD TRIMMER LEVER SHAFT
21 110367001 2|FH=E WASHER
22 048060342 1|+ 2 7E6 RETAINING RING, Eb
23 012060636 1|7+ EF6x6 SETSCREW, SOCKET (FT) M&X6
24 532462001 1| g7y xF4:-258 SHOULDERSCREW, (B)
25 021060106 1122+ be MUT, 1 M6
26 532469001 1 bxy0Y FHT S THREAD TRIMMER ROD (H) ASSY
27 018400836 2| FHEL b axs BOLT, SOCKET M4X8
28 532471001 1T rFU Lty s THREAD TRIMMER CONMNECTING ROD ASSY
29 532474001 1 Eon MOWABLE KMNIFE
30 532475001 1|24 3378 SCREW, M4
31 532476001 1lrEanRS— MOWABLE KNIFE COLLAR
32 532477001 1laF1n FIXED KNIFE
33 520355001 1|24 23%85 SCREW 3X8.5
34 536135001 1|1 bR12 THREAD HOLDING PLATE
36 532480001 1| 2ianas SCREW, M3X2.5
37 S§32481001 1|nur4a MEEDLE PLATE
38 532482001 AU TFFLI0 NEEDLE HOLE PLATE(T=0)
38 532611001 1722 NEEDLE HOLE PLATE (T=2)
38 532612001 1| F+1 54 NEEDLE HOLE PLATE (T=4)
38 532613001 1| UF+1 56 NEEDLE HOLE PLATE(T=6)
38 534807001 1|nUFFAL205 MEEDLE HOLE PLATE (T=0.5)
39 100360003 2|#+=5238 SCREW, FLAT M2.38
40 525310001 2|5 %4 SCREW, FLAT M4
a1 532484001 1{9FAT LA INMER ROTARY HOOK STOPPER
42 018300636 2| FHEL 36 BOLT, SOCKET M3X6
a3 532485001 LN EARE & B & NEEDLE PLATE BRACKET
44 047200542 127U Ean2 PIN, SPRING ROLL AW2
45 062400816 Al+~aaxs SCREW, PAN M4X8
46 $32487000 e s T ROTARY HOOK COVER
47 532488001 1|Hn—FH4zr2 SPRING, COMPRESSION
48 018400836 1|7+ & haxe BOLT, SOCKET M4X8
49 532489001 il PR = COVERSUPPORT
50 021400106 1= b1i2s NUT, 1 M4

Mit dem Zeichen % Standardteile bezeichnet

Le symbal % correspend sux pitces normales.
El asterizco % es para piezas normales.
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M. U % / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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M. %4V B8R / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE QY Bt MAME OF PARTS rRVY
51 018400836 1|77 Faxs BOLT, SOCKET M4X8
52 026040236 e FHxzH+4 WASHER, PLAIN 4
53 532490000 1EY =Dt 1F PICKER SOLENOQID
54 021300103 2|y p1i23 MUT, 1 M3
55 028030245 2| EHH R WASHER, SPRING 2-3
56 532491001 1lpkw s kg5 PICKERSOLENOQID PLATE
57 062401016 2 [F~a4axio SCREW, PAN M4X 10
58 532492001 1YL /AT FF—4 SOLENOID ARM
59 018400836 1|F+F4 +axs BOLT, SOCKET M4x8
60 532493001 1|F-4aE> ARM PIN
61 018300536 1|7FHER F3xs BOLT, SOCKET M3X5
62 532494001 1|ty CONMECTING WIRE
63 062300416 2{F~amaxs SCREWW, PAN M3xX4
64 532495001 1|EvH— PICKER
B5 532496001 TEYH—~—Z PICKER BASE
66 048020342 2|2 7E2 RETAINING RING, E2
67 532497001 1|7z CUSHION
68 532498001 1&va3a-E: CLUSHION PIN
69 532614001 1|lpeF 4w b PICKER BRACKET
70 060400816 2|54 - Faxs SCREW, BIND M4xX8
71 532499001 bl =i B S L PICKER STOPPER
72 062300416 2|F~am3xa SCREW, PAN M3x4
73 025080132 1esH#Hiza58 WASHER, PLAINS 8
74 081007070 1jou-dp7 O RING,P7
75 026030136 1esHHirasiss WASHER, PLAINS 3
76 028040246 12 HFH x4 WASHER, SPRING 2-4
155-412-403




N . 3.1 B8{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil /
Mecanismo del limpiador de hilo

404142 38 ‘

31

155-412-405
P




N . 34 B8R / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil /
Mecanismo del limpiadorde hilo

— 28—

REF.NO. CODE |aq7y Eodd NAME OF PARTS Ry
1 532361101 1| rHTwlbtf FN—X& THREAD GUARD SOLENOID BASE
2 060501016 3|81 - EMSX10 SCREW, BIND MSX10
3 028050246 2|2 A R25 WASHER, SPRING 2-5
4 025050236 2lESHHEFLS—5 WASHER, PLAIN M 5
5 532362000 2{F=LvusT ARM CUSHION
6 532363001 pd B B SURVE, o 87 SET SCREW
8 532365101 1 EnS T SPRING
9 532366001 1A kAT vLIfETS THREAD GUARD SOLENOQID PLATE
10 044300605 2| +F A 7 T 3x60A SCREW, PAN (WASHER) M3X6DA
11 532367000 1|Frm—usqE WIPER SOLENOID
13 $32368001 1| st FF—A SOLENOID ARM
14 012300536 2{F+ EF3NS SET SCREW, SOCKET (FT) M3X5
15 532386001 1|YbsdtEReH—aa SOLENO|D SENSOR PLATE
16 532369001 1|EoH313 PLATE
17 525283001 1|28 STUD SCREW 4
19 532371001 1|#H1 K220 GUIDE BUSH
20 535711001 1T FFAZ~N—H48 POSITIONING SPACER (B)
21 532373100 1A FExshns— POSITIONING COLLAR
22 532374101 (RRr R il S E e B S B ) LUPPER THREAD GUARD HOOK ASSY
22-1 532387101 1|21 ka2 abas LPPER THREAD GUARD HOOK PLATE
22-2 532388100 1|99 1 karaus UPPER THREAD GUARD HOOK
22-3 532480001 2| xiianzs SCREW, M3X2.5
23 535710001 1|[#F 033 SHOULDER SCREW, M3
25 53237511 1T FFHIN—ZSE THREAD PRESSER BASE ASSY
25-1 5323761 1 IN=-Z THREAD PRESSER BASE
25-2 532377000 1|z s —=F MAGIC TAPE
28 062400816 B e 4 SCREW, PAN MA4X8
29 028040246 Al H 22 WASHER, SPRING 2-4
30 532380101 Tl EH¥TTFa sz THREAD PRESSER COVER ASSY
301 532381101 1|4 kHT T H THREAD PRESSER COVER
30-2 532377000 ¥y as—7F MAGIC TAPE
3 062300616 1|+~aMm3xs SCREW, PAN M3X6
32 532382001 1|71 di—d=F FINGER GUARD
33 532378001 2(2x43 DISK
34 532379001 2laZT iz SPRING
35 532363001 2AZT U SET SCREW
36 532383001 271 H—H—-Fitx SPRING
37 532363001 Pl b B S RV, = SET SCREW
38 53238411 1| eet—o15 SENSOR PLATE
39 536220001 1eddsieoz SENSOR CIRCUIT BOARD ASSY
40 062400816 2|#+~0axs SCREVY, PAN M4X8
41 028040246 2R HFH A28 WASHER, SPRING 2-4
42 026040236 2leSsHFHxzH4%a WASHER, PLAIN 4
43 044300605 2|+ F ¥ Y 2 3X6DA SCREW, PAN (WASHER) M3X6DA
44 532385101 1|2t =—niti— SENSOR COVER
45 024300605 2|+ Y Z3KEDA SCREW, PAN (WASHER) M3X6DA
46 534452000 1|7rini—a4T 14 WIPER HOLDER PLATE
47 028030243 1isxHH323 WASHER, SPRING 2-3
48 028030243 2|/ EEHFH 723 WASHER, SPRING 2-3
49 025030233 2|eSHHzFad3 WASHER, PLAIN M 3
50 536714001 1Py AIAN—Y SPACER
51 062301006 1|F~33x10 SCREW, PAN M3X10
52 021300106 1132+ 13 NUT, 1 M3

155-412-405




P . T#AES{% / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur/
Mecanismo del eje inferior

155-412-305

Q. EX%-%3 > B{&/Upperthreading mechanism /Obererfadens/
Mécanisme de |'enfilage supérieur / Mecanismo del enhebrado superior

155-412-412
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P. T=aR8{& / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur /
Mecanismo del eje inferior

REF.NO. CODE |a7r B NAME OF PARTS RIMY
1 532544001 1| Erus s BEVEL GEAR (U) ASSY
2 $32547001 1|~ E DY 3 BEVEL GEAR (D) ASSY
3 532538101 1MNeFT VERTICAL SHAFT
4 142708000 EEae S -Vt VERTICAL SHAFT BUSH (U)
5 012060636 1|7+ E56x6 SET SCREW, SOCKET (FT) MBX6
B 142709000 HES N VERTICAL SHAFT BUSH (D)
7 012060636 1|7+ E56x6 SET SCREW, SOCKET (FT) M&X6
8 532539001 15549 LOWER SHAFT
9 532540000 1|5 g LaiL LOWER SHAFT BUSH (L)
10 012060636 1|7+ 56x6 SET SCREW, SOCKET (FT) M6X6
11 104520000 1|24 22 0R LOWERSHAFT BUSH (R)
12 012060636 1|7+ EZ6%6 SET SCREW, SOCKET (FT) MbX6&
13 532550001 HNey khs—2% SET COLLAR ASSY
14 535595101 1A=L ROTARY HOOK (L}
15 532542001 1|#EL BOBBIN (L)
16 $35584001 1|#FE =255 BOBRBIN CASE ASSY
16-1 $35583001 1o Fo s BOBBIN TENSION 5PRING
16-2 181936001 1EE Ly =253 i3 TENSION SPRING
16-3 181937001 HEEL Pt =L ADJUST SCREW
16-4 181938001 HEEL Bt S SET SCREW
155-412-305
Q. Lk%-%& 3 B{% /Upper threading mechanism / Obererfadens /
Mécanisme de |'enfilage supérieur / Mecanismo del enhebrado superior
REF.NO. CODE |a'TY B Ao NAME OF PARTS RIVY
1 532508009 1137411 COTTONSTAND (L)
2 532509009 1|1 raF41s COTTON STAND (S)
3 060501016 A1t 2 FM5X10 SCREW, BIND M5X10
4 150179002 glzr_nsep SPOOL SHAFT (B)
5 028050246 CITES S EBE WASHER, SPRING 2-5
6 021500103 9|+ 1525 NUT, 1 M5
7 515269000 gz F—wba SPOOL MAT (A)
8 532510001 1T rPFriiify THREAD GUIDE BAR
1 $15273001 11 rPrrs¥3 12k THREAD GUIDE JOINT
12 060501016 11/51 2 EM5X10 SCREW, BIND M5X10
14 515286101 1A rFod 1A THREAD GUIDE (A)
15 515287101 1|4 7398 THREAD GUIDE (B)
16 062400816 2|+~0axs SCREW, PAN M4X8
17 534450001 1HPotrrirs GUIDE PLATE
18 062300616 1|+ ~amaxs SCREW, PAN M3X6
19 525391000 1E=z—AFa—F (L=180) QILTUBE (L= 180)
155-412-412
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R . %¥FR5& / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

155-412-418
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R . %¥IFB5{% / Thread tension / Faderspannung / Tension du fil / Tension del hilo

-3 =

REF.NO. CODE |aTy i AA NAME OF PARTS (R
1 536158009 1|F39e 1 dqn—257 3 ADJUSTMENT BASE (5) ASSY
2 532394001 1|4 b ~=2 THREAD GUARD BASE
3 062401216 2 | amaxK12 SCREW, PAN MaXx12
4 $32395001 9|4 hTFFIFaAL LTS THREAD GUIDE DISK
5 534033001 9|7 LT SPRING
6 532397001 T S b o - B SHOULDER SCREW
7 155510001 1 o L B i TENSION NUT
8 532398001 B e s S UPPER THREAD GUIDE
9 008400806 2|+ FSA34%8 SCREW, TRUSS M4X8
10 532399001 QT F2FA EFT THREAD GUIDE
1 532400001 gl rFI 0D TENSION GUIDE SHAFT
12 $36299000 | 27| rFIHLHF I TENSION DISCFELT
13 S36300000 Jo—sU—-F3T ROTARY DISC
15 144103009 QA FFID Y TFHI TENSION DISC PRESSER
16 520680001 Q| FFI 5 LaiES TENSION SPRING (5)
17 520681000 gleransHNEZITHES WASHER
18 520682103 9l FFITFY L TENSION NUT
19 $32389000 2|Fag e ES 140 ADIUSTMENT BRACKET PLATE (U)
20 062400816 2{F~aaxs SCREW, PAN M4X8
21 532390000 2IF3ATETETTHD ADIUSTMENT ERACKET PLATE (D)
22 062400816 2+~ zaxs SCREW, PAN M4X8
23 532401001 1|Famerdrhi— ADJUSTMENT BRACKET COVER
24 062400816 B|+~3axs SCREW, PAN M4aX38
25 008400806 2|+ 52 04ax8 SCREW, TRUSS Maxa
32 532414001 Qi FHFLraaVED THREAD BREAKAGE DETECTORSTUD
33 532415101 gl kLA auiti SPRING
34 532416001 QilF o bzaiey TENSION STUD
35 014400636 Q| P+7# 56 SET SCREW, SOCKET (CP) M4X6
36 532417001 I rEsFes THREAD GUIDE (D)
38 536504001 1rtzxox THREAD GUIDE (U)
40 008400806 2|+ 52 0axs SCREW, TRUSS M4X8
43 533131000 RESPE BT E Rt PROXIMITY SENSOR ASSY
45 021300103 1|9 k1323 NUT, 1 M3
46 504557000 1] 2 £ PLTIM BAMD PLTIM
47 S34800000 1|Tosrz-df EDGING

155-412-418




S1.

> kO —JLiE w7 AB{&/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

<BAS-412>

155-412-502




S1. 3> hO—JLFK w7 AER / Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles
REF.NO. CODE |aTy Easg NAME OF PARTS RM

< BAS-412 = = & Bl 55/ COMMON PARTS >

1-1-1 S36474009 1|4 ¥3p0oXv a4 CONTROL BOX BOTTOM PLATE
1-1:2 536201000 1| +5 > 2697VA TRANSFORMER 637VA

1-1-3 018061036 3| FH+FiL FEXI10 BOLT, SOCKET MeX10

1-1-4 028060246 | ETFHE2-B WASHER, SPRING 2-6

1-1-5 025060236 IeszHHzFaTe WASHER, PLAIN M B

1-1-6 £36202000 1|70 X7 052 MYWi1205 NOISE FILTER MYW1205

1-1-7 0AS5300605 2|+ T X IK6DR SCREW, PAN (WASHER) M3X6DB
1-1-8 £34565001 1(F 84380197 5 CIRCUIT BOARD (B43N019) ASSY
1-1-9 536224000 llpc7FeE—424= DCFAN MOTOR ASSY

1-1-10 LLO233001 2| + 4+~ L2 INI00A SCREW, PAN (S/P WASHER) M3X30 DA
1-1-11 534567001 1|*/i-paznNDz1¥ 2 CIRCUIT BOARD (B43N0O21) ASSY
1-1-12 529008001 1E—sFn2z2 MOTOR CIRCUIT BOARD ASSY
1-1-13 S02915100 14 |Fn-HH-F CIRCUIT BOARD SUPPORT

1-1-15 S36472001 1|FODE U 5 FDD SET PLATE

1-1-16 518573000 P adFaS=Juia ONE-TOUCH COLLAR BUSH

1=1=17 533823001 & + T8 L A 3IN14D8 SCREW, PAN (S/P WASHER) M3X14
1-1-18 008400604 dl+ R Z 086 SCREW, TRUSS M4Xe

1-1-19 536203000 1 FrSean—32Ap7 3 TRANSFORMER HARNESS (P) ASSY
1-1-20 536204000 1 rS2an—2AMTY S TRANSFORMER HARNESS (MT) ASSY
1-1-21 536205000 1|Foren—%aAMr 3 POWER SUPPLY HARMNESS (1) ASSY
1-1-22 536206000 1|Fesren—2AMTT 3 POWER SUPPLY HARNESS (MT) ASSY
1-1-23 536207000 1|5 Fon—2ap5 = POWER SUPPLY HARNESS (FD) ASSY
1-1-24 536208000 1E2F—8F1-n—%3 SEWING MACHINE CIRCUIT BOARD HARNESS
1-1-25 536351000 1lz7ovE-—n-2azx FLOPPY HARNESS

1-1-26 536211000 1X¥yT U FHn—ZFAS T XY AREA HARMNESS ASSY

1-1-27 536212000 1lFeFE-Hn—224932 HEADSENSOR HARMESS ASSY
1-1-28 536213000 1|21 2 FNn—z20= TIMING HARNESS ASSY

1-1-29 536214000 Tkttt n=33s3 THREAD DETECTING SENSOR HARMESS ASSY
1-1-30 536215000 1lvbsrEn—229s SOLENOID HARNESS ASSY

1-1-31 536216000 1|INDEXE—S M\ —F X7 Z INDEX MOTOR HARNMNESS ASSY
1-1-32 536217000 1|$—F—Fn—2x73 KEY BOARD HARNESS ASSY

1-1-33 536218000 14 bsEn—3%2%53 BOBBIN WINDER HARNESS ASSY
1-1-34 536218000 12— n—3A9z SEWING MACHINE MOTOR HARMNESS ASSY
1-1-35 150349001 2la—Fko27710 CORD CLAMP (10-L)

1-1-36 150357001 3|a-Fs3=-713 CORD CLAMP (13-L)

1-1-37 509142000 4|a-F252720L CORD CLAMP (20-L)

1-1-38 S21057000 2a—-kFvia CORDBUSH

1-1-329 533923001 1| ++~+ 42 3x14D8B SCREW, PAN (S/P WASHER) M3X 14
1-1-40 S36473009 1|1 F3p0KH = CONTROL BOX COVER

1-1-41 008400804 4|+ P A 048%6 SCREW, TRUSS M4XE

1-1-42 537796000 1|7 =z %> mB0x GROUND WIRE M-BOX

1-3 620599002 1FesFesinvan POWER SUPPLY LABEL

1-5 008400804 10|+ FT 20486 SCREW, TRUSS M4axXe

3 018061636 B|PFFIFEXIE BOLT, SOCKET MEX16

4 025060236 blESHFHIFIY6 WASHER, PLAIN M &

5 028060246 Bl FHE2E WASHER, SPRING 2-6

=< 120V / For U.S.A. and CANADA =

1 536581001 1 CONTROL BOX ASSY

1-1 536582001 1 CONTROL BOX (A) ASSY

1=1=14 535593000 1 1.5 FDD-IBM

1-2 521504000 1 BREAKER (F104)

1-4 536223000 1 POWERSUPPLY CORD (US)

<220V, 230V, 240V / For general export>

1 S36581002 1 CONTROL BOX ASSY

1-1 $36582001 1 CONTROL BOX (A) ASSY

1-1-14 535593000 1 3.5 FDD-IBM

1-2 521181000 1 BREAKER (F5A)

1-4 536222000 1 POWER SUPPLY CORD
<100V/ERHA>

1 536581003 LR = B B

1-1 536582002 NGB = b R B ¥

1-1-14 535594000 1|35+ >~FroD

1-2 521504000 1|7 L-—a—F10a

1-4 536223000 1|F24a—Fus

2 U34148001 LN e I X 2

155-412-502
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S2. O bAO—JLR v 7 AE{®/Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de |a caja de controles

<BAS-416>

ﬁifL’f
<l >

[:' = EH]?] i
: 15 r =

a

s

155-416-302
R




S2. O bO—JLF w7 AR / Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE Q'Y ElrdoA MNAME OF PARTS R

BAS-416> <15 Bi S/ COMMON PARTS >
1-1-1 536474009 1| F3BOXSIT# CONTROL BOX BOTTOM PLATE
1-1-2 536201000 1| -5 ZB97TVA TRANSFORMER 697VA
1-1-3 018061036 J|F+FIi Fex10 BOLT, SOCKET M&X10
1-1-4 028060246 EATAE & 72 WASHER, SPRING 2-6
1-1-5 025060236 3le>¥AzF1IE WASHER, PLAIN M &
1-1-6 536202000 1|/ 14271 h2mywizos NOISE FILTER MYW1205
1-1-7 0AS5300605 2|+ F A7 2 IXEDB SCREW, PAN (WASHER) M3X6DB
1-1-8 534565002 1| F1-Ba3N0194 2 CIRCUIT BOARD (B43N019) ASSY
1-1-9 536224000 1loc7Fes—a9 = DC FAN MOTOR ASSY
1-1-10 ULO233001 2| +F Al A A INI00A SCREW, PAN (S5/P WASHER) M3X30 DA
1-1-11 534567001 1|#F/ipa3n0217 & CIRCUIT BOARD (B43N021) ASSY
1-1-12 529008001 1|2—axmssz MOTOR CIRCUIT BOARD ASSY
1-1-13 S02915100 18|F %R — | CIRCUIT BOARD SUPPORT
1-1-15 536472001 1(FDD R U i1 FDD SET PLATE
1-1-16 518573000 Q7Y Fhs—da ONE-TOUCH COLLAR BUSH
1-1-17 533923001 4|+~ LA ZIN1ADB SCREW, PAN (5/P WASHER) M3X14
1-1-18 008400804 4|+ 5 Z0ax6 SCREW, TRUSS M4x6
1-1-19 536203000 roe2n—22ps= TRANSFORMER HARNESS (P) ASSY
1-1-20 536204000 HrsorH=2AMTY 2 TRANSFORMER HARNESS (MT) ASSY
1-1-21 536205000 1| Fefrfen—32aAM7 3 POWER SUPPLY HARMESS (M) ASSY
1-1-22 536206000 1|FesFen—32amrs s POWER SUPPLY HARNESS (MT) ASSY
1-1-23 536207000 1|FerFun—zZrms s POWER SUPPLY HARNESS (FD) ASSY
1-1-24 S36208000 1|2oE—sxnn—x2X SEWING MACHINE CIRCUIT BOARD HARMNESS
1-1-25 536351000 7Y E=-n—-22 FLOPPY HARNESS
1-1-26 536211000 1[X¥T UFHN—FASZ XY AREA HARNESS ASSY
1-1-27 536212000 LB R B B B A S A B HEAD SENSOR HARMESS ASSY
1-1-28 536213000 1|[gf39dn—3223 TIMING HARMNESS ASSY
1-1-29 536214000 1l kEltE-dn=-3RT % THREAD DETECTING SENSOR HARMESS ASS5Y
1-1-30 536215000 1|V T ENn—3 A= SOLENOID HARNESS ASSY
1-1-31 536216000 1|INDEXE—2/N\—R AT Z INDEX MOTOR HARNESS ASSY
1-1-32 536217000 1|#¥—F—Fn—azxs3 KEY BOAKD HAKNESS A5SY
1-1-33 536218000 1lfbkzn—2253 BOBBIN WINDER HARNESS ASSY
1-1-34 536219000 12 F—/N=224Z2 SEWING MACHINE MOTOR HARMESS ASSY
1-1-35 150349001 2la—-F&3710 CORD CLAMP (10-L)
1-1-36 150357001 Ia-Fo5713 CORD CLAMP {13-L)
1-1-37 509142000 45— FHS-F L CORD CLAMP (20-L)
1-1-38 521057000 2a—-FKFyia CORDBLUSH
1-1-39 533923001 1|+~ b A3X1408 SCREW, PAN (5/P WASHER) M3X14
1-1-40 536473009 1|+ £33 BOXHI— CONTROL BOX COVER
1-1-41 Q08400604 4|+ 5 2 38X6 SCREW, TRUSS M4Xb
1-1-42 S37796000 1|7— At :MBOX GROUND WIRE M-BOX
1-3 620599002 1|FeFesxhiag POWERSUPPLY LABEL
1-5 008400604 10|+ 5 Z0ax%E SCREW, TRUSS M4XE
3 018061636 6| F+EIL FEXE BOLT, SOCKET MeX16
4 025060236 BlEZHHExF196 WASHER, PLAIN M B
5 028060246 Bl/iAxHHF26 WASHER, SPRING 2-6
< 120V / For U.S.A. and CANADA ==
1 536581004 1 CONTROL BOX ASSY
1-1 S36582003 1 CONTROL BOX (A) ASSY
1-1-14 535593000 1 3.5 FDD-IBM
1-2 521504000 1 BREAKER (F10A)
1-4 S36223000 1 POWERSUPPLY CORD (US)
<220V, 230V, 240V / For general export >
1 S36581005 | [ FE— CONTROL BOX ASSY
1-1 536582003 1 CONTROL BOX (A) ASSY
1-1-14 535593000 1 3.5 FDD-IBM
1-2 521181000 1 BREAKER (F54)
1-4 536222000 1 POWER SUPPLY CORD
<100V/EARA>
1 536581006 B e 8- 0
1-1 536582004 Ll e e e o B
1-1-14 535594000 1|35+ >FroD
1-2 521504000 1|7 —Hh—F10a
1-4 536223000 1|1F2Fa—-Fus
2 U34148001 I H LSS B i B 1 |

155-416-502




T1. TLESEAR / Power supply equipment mechanism / Stromversorgung /
Mécanisme de I'equipment en alimentation électrique /
Mecanismo del equipo de alimentacién de corriente

<BAS-412>

155-412-515
e -



T1. ®i=aB{®R / Power supply equipment mechanism / Stromversorgung /
Mécanisme de I'equipment en alimentation électrique /
Mecanismo del equipo de alimentacién de corriente

R

REF.NO. CODE Q7Y Elado NAME OF PARTS RM
<BAS-412>
1 521184101 1[a11d—=H-EH#3 411 KEY BOARD ASSY
1-1 514193001 1F—F—-E&s-43 KEY BOARD CIRCUIT BOARD ASSY
1-2 515428001 1 |PROMA1OKEY PROM 410 KEY
1-3 515429001 1|LcpEZa =98 LCD MODULE ASSY
1-4 S13608001 1|75EGH/(2-9 2 7SEG CIRCUIT BOARD ASSY
1-5 513607001 1|Lamps iz o3 LAMP CIRCUIT BOARD ASSY
1-6 515434009 1]410% =2 — f 410 KEY SHEET
1-7 515433001 1emarvFo3 EM-SWITCH ASSY
1-8 521065109 1latcan 411 PANEL
1-9 521066109 1latiszna—x 411 PANEL BASE
1-10 515345001 1|4 #H— ¢ SUPPORT
1-11 515346009 1|7L=tFa PLATE (A)
1-12 506823000 1|»=ss KNOB (5)
1-13 008400604 2|+ F3208xE SCREW, TRUSS M4X6
1-14 008400604 dl+ b7 R 08xE SCREW, TRUSS M4X6
1-15 062300605 B|+~33xe SCREW, PAN M3X6
1-16 028030245 B2y Hias WASHER, SPRING 2-3
1-17 062400616 2| F~amaxe SCREW, PAN M4X6
1-18 028040245 2|12 FH 520 WASHER, SPRING 2-4
1-19 062300605 4|+~a3xs SCREW, PAN M3X6
1-20 028030245 qlrszHHzea VWASHER, SPRING 2-3
2 536220001 Tttt a2 SENSOR CIRCUIT BEOARD ASSY
3 536220001 TN E-SFE) o AT SENSOR CIRCUIT BOARD ASSY
4 536220001 (RE:STE"E A, B SENSOR CIRCUIT BOARD ASSY
10 S16452000 1|54 S 24500 SPIRAL 450L
11 S00480000 1|3—FHRiL4as CORD HOLDER (5N)
12 554482000 Al — FdF4#12 CORD HOLDER (12N)
13 521083001 S|+F~asixEF8X10 SCREWVY, PAN (5/F WASHER) M4X 10
15 S00480000 1|3— Kk a5 CORD HOLDER (5N)
16 521083001 1|+F~3/532 EF4x10 SCREW, PAN (S/P WASHER) M4X10
17 S04557000 INEA M-SRl BAND PLTIM
19 s00480000 4lo— FHILF#s CORD HOLDER (5N)
20 521083001 4l s/ F ESaX70 SCREW, PAN (S/P WASHER) M4X10
21 511848000 11a=-Fk25:-F#7 CORD CLAMP (TN)
22 150349001 2a-F&3-710 CORD CLAMP (10-L)
23 509141000 2|la-E&S-F16L CORD CLAMP (16-L)
24 510243000 1|F10w%3FNkan CORD HOLDER (NK-3N)
25 500480000 23— FHRiL4 s CORD HOLDER (5N)
26 552907000 12— F&ilL4810 CORD HOLDER(10N)
27 554482000 1|3— F&RLadgiz CORD HOLDER(12N)
28 521083001 5|+~ % EFaxio SCREW, FAN (S/P WASHER) M4X10
30 008400604 4|+ r 32 04K SCREW, TRUSS M4aX6
31 508073100 1|P=22—F GROUND CORD

155-412-515




T2 . ®Bi5E % / Power supply equipment mechanism / Stromversorgung /
Mécanisme de I'equipment en alimentation électrique /
Mecanismo del equipo de alimentacién de corriente

<BAS-416>

155-416-515
— 99—




T2 . TSR / Power supply equipment mechanism / Stromversorgung /
Mécanisme de I'equipment en alimentation électrique /
Mecanismo del equipo de alimentacion de corriente

_ A0 —

REF.NO. CODE Ty bk o NAME OF PARTS RM
<BAS-416>
1 519024101 1|55 —H—Fo & 415 KEY BOARD ASSY
1-1 518789101 1|%/%:-B239065%7 3 CIRCUIT BOARD ASSY (B439065)
1-2 S19026001 1 |kEYCPU-VERT KEYCPU-VER1
1-3 519028000 1|LcDEY -3 LCD MODULE ASSY
1-4 519029000 1|LCDE T — M 16X2 LCD MODULE 16X2
1-5 519030001 1o — FF—RA7F SHEET KEY SWITCH
1-B6 519031109 145300 PANEL
1-7 519032009 1|13 M= PANEL BASE
1-8 519033001 1| — b5 —%F—F SHEET KEY SUPPORT
i-9 519034009 17— k) PLATE (A)
1-10 519035000 IAF—(1) COLLAR (1)
1-11 519036000 4R m—HLn SPACER (L11)
1-12 008400604 4|+ FFADax%E SCREW, TRUSS M4AXE
1-13 506823000 1|lw=zs THUMB (5)
1-14 052300805 dlF~arizESIxe SCREW, PAN (5/P WASHER) M3X8
1-15 002021405 3| +F w214 SCREW, PAN M2X14
1-16 025020135 J|esFHFL a2 WASHER, PLAINS 2
1-17 052300605 dlF~ari2ETINE SCREW, PAN (5/P WASHER) M3X6
2 536220001 1B E-B2% = PRS- SENSOR CIRCUIT BOARD ASSY
3 536220001 1| EtrFsring s SENSOR CIRCUIT BOARD ASSY
4 536220001 1wt iny s SENSOR CIRCUIT BOARD ASSY
10 516452000 1| 281 Fa500 SPIRAL 450L
1 500480000 1|la—Fhidss CORD HOLDER (5N)
12 554482000 Adla—Fms#12 CORD HOLDER {12N}
13 521083001 5|+ <053 EF410 SCREW, PAN (5/P WASHER) M4X10
15 500480000 T|a— F&i-s#s CORD HOLDER (5N}
16 521083001 1| +F~0s53% £ Fax10 SCREW, PAN (S/F WASHER) M4X10
17 504557000 1]74%% % PLTIM BAND PLTIM
19 500480000 dlo—-FRd4s CORD HOLDER (5N)
20 521083001 dl+F Atz E a0 SCREW, PAN (S/F WASHER) M4X 10
21 511848000 1a—Fo2-7£7 CORD CLAMP (7N}
22 150349001 3|a—F23710 CORD CLAMP {10-1)
23 S02141000 23— F¥Z76L CORD CLAMP {16-L)
24 510243000 #1029 5> 7TNKE3N CORD HOLDER (MK-3N)
25 S00480000 2|o— FHEAHas CORD HOLDER (5N)
26 552907000 13- F&L¥410 CORD HOLDER (10MN)
27 554482000 1|3— FHsd#12 CORD HOLDER {12N)
28 521083001 S5leF Aozl nuo SCREW, PAN (S/P WASHER) M4X10
30 008400604 Al + F T A T4X6 SCREW, TRUSS M4XE
31 SO8073100 1|F=X3—F GROUND WIRE

155-416-515




U. $HuE 2557 / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

155-412-501
V. 7 U2 b ZIREHR / Prinled circuit board mechanism / Leiterplatten / Circuits imprimés /
Tableros de circuitos impresos

155-412-518

ST




U . $HuE+2 B & / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE Q'Y Eil-Ao NAME OF PARTS RM
8 520913000 1o—-%2U—T>a—-4FIK ROTARY ENCODER JK
9 515281001 L et B v B s A S ENCODER BRACKET
10 062300805 2|+ ~33x8 SCREW, PAN M3X8
11 028030242 2|5 FHR23 WASHER, SPRING 2-3
12 536436101 i Bt B i S B o ENCODER SET PLATE
13 UAD130001 | #F s SHOULDER SCREW
14 QAS400806 2| +F 47 448D SCREW, PAN (WASHER) M4X8DB
17 536435001 LB PRV o = ol S I o NEEDLE POSITION SENSOR SET PLATE
18 $36220001 1oz SENSOR CIRCUIT BOARD ASSY
19 044300605 2|+ 2 3K6DA SCREW, PAN (WASHER) M3XeDA
20 0A5400806 2| +F 92 2 4XBDB SCREW, PAN (WASHER) M4X8DEBE

155-412-501

V. 7 U ZAREE / Printed circuit board mechanism / Leiterplatten / Circuits imprimés/

Tableros de circuitos impresos

REF.NO. CODE Q7Y | MAME OF PARTS RM

<BAS-412>
1 536225000 1|PROMATZMNIIZ 3
1 536227000 1 PROM 412 MM1E ASSY
2 536226000 1|PROMETIZMNZIS 3
2 536228000 1 PROM 412 MNZE ASSY
3 536229000 1|PROMATIZMTS = PROM 412 MT ASSY
<BAS-416>
1 536585000 1|PROMATENMNTS = PROM 416 MM 1 ASSY
2 S36586000 1|PROMATEMNZS = PROM 416 MN2 ASSY
3 S36229000 1|erROMRIZMTS = PROM 412 MT AS5Y
155-412-518

— 47—




W . TEERZREES{® / Machine head parts / Teile des maschinenoberteils /
Piéces supérieures de la machine / Piezas de la cabeza de la maquina

155-412-601
¥ F — % 8{& | Motaor mechanism / Motor / Mécanisme du moteur/Mecanismo del motor

155-412-650

A




W . EEERERSERE{R / Machine head parts/ Teile des maschinenoberteils /
Piéces supérieures de la machine / Piezas de la cabeza de la mdquina

RMVY

REF.NO. CODE |o7y b o NAME OF PARTS
1 536437009 L ETS L E BELT COVER (A)
2 002400514 4| +F~4X5 SCREW, PAN MaX5
3 536438009 1|~ rpri—g BELT COVER (B)
4 002400514 | &|++~2axs SCREW, PAN M4X5
5 532446009 1HF1o7—7 STOP MARK
6 532445009 1|7F-uzsr—n PULLEY SCALE
7 536439000 17— U1H PULLEY 1H
8 012060636 | 2|7+ESexs SET SCREW, SOCKET (FT) M6X6
9 $32536001 HnyssEY ZERO BIGHT NEEDLE LOCATION DOG
10 026040236 | 2|eS4#H23 %4 WASHER, PLAIN 4
11 062401616 | 2|+~2ax16 SCREW, PAN M4X16
155-412-601
X . E— 42 E{& / Motor mechanism / Motor / Mécanisme du moteur / Mecanismo del motor
REF.NO. CODE |aTy Edd NAME OF PARTS RV
1 536230801 1|12 E—3%53 PULSE MOTOR ASSY
2 53623ﬂ5ﬂ2 1|rnzz—245z PULSE MOTOR ASSY
155-412-650




Y . B)H 2% / Power table / Motorgestell / Mécanisme du plateau de la machine/
Mecanismo de la mesa de la maquina

155-412-652
— 45 —




Y . By & R3{% / Power table / Motorgestell / Mécanisme du plateau de la machine /

Mecanismo de la mesa de la maquina

REF.NO. CODE QY o NAME OF PARTS RiVY
1 536453009 x+ooz STAND ASSY
1-1 521052000 4|45 — CASTER
1-2 S36470000 4| FrHAF-—20 ADJUSTER 20
1-3 536467000 B|H5—a COLLAR (a)
1-4 508089001 13y E—F200v7 2 3-PHASE MOTOR 200V ASSY
1-5 018501636 d|F+fii k5xi6 BOLT, SOCKET M5X14
1-6 028050246 iz AR25 WASHER, SPRING 2-5
1-7 520246001 QleSHHizsL.5 WASHER, PLAINLS
1-8 536466001 1|E—a~—2 MOTOR BASE
1-9 018501036 4| P+ b 5K10 BOLT, SOCKET M5X10
1-10 028050246 4| ¥EHF25 WASHER, SPRING 2-5
1-11 515258000 2| F it HINGE PLATE
1-12 061500804 4|45 a5x8 SCREW, FLAT M5X8
1-13 119270001 1|Ne5F =L =4 = NG5 PULLEY ASSY
1-14 1050732001 2| FETYE P AZL505 SET SCREW, SOCKET M5.95
1-15 025050236 dlesH¥HzrFaas WASHER, PLAINM 5
1-16 025800332 A ESHHAEE T4 WASHER, PLAIN L7.14
3 018082536 A FFE i ax2s BOLT, SOCKET MBX25
4 028080246 LIS 5 S X ] WASHER, SPRING 2-8
10 521064000 1lEznsz2-F VINYL TUBE
11 114486002 1|FUFAZ—2A OILER
12 106147002 17 k794 NUT, M7.94
13 144508001 L G i et o | P O CAP
14 154468001 1|35+ OIL FEERCING
15 133172003 1lrFstogs OIL BRACKET
16 008400804 1|+ S Z0axE SCREW, TRUSS M4aXe
17 536493001 13 L7 5 5= FaoL (L) BOLT M10L
18 021100206 2232+ k10 NUT, 2 M10
19 028100246 1|rs2¥FF2-10 WASHER, SPRING 2-10
20 025100236 2|ESHARFAS10 WASHER, PLAIN M 10
26 S18707141 Tlvsi M0 BELT, VMM WHITE
32 536442009 | B TABLE PLATE
33 149483001 2|y v sEntmE BOLT M6
34 025060236 2ezHHzFaI6 WASHER, PLAINM G
35 $15321001 4|E PIN
36 536445009 1|=—F R TABLE (R)
38 008400604 S|+ S 0806 SCREW, TRUSS M4aX6
39 536441000 1348720 RUBBER BUSH
40 536446009 1l=—FiL TABLE (L)
42 008400804 5|+ k520K SCREW, TRUSS M4Xs
52 536444001 1ls—FisaL TABLE SUPPORT (L)
53 004400803 3|+H>3ana SCREW, FLAT M4X8
54 536443001 1l7—F 2R TABLE SUPPORT (R)
55 004400803 3|+ > %808 SCREW, FLAT Md4X8
56 521056001 2| = 2 FMES SPACER SCREW MB-4
57 028060246 21/ H 226 WASHER, SPRING 2-6
58 536478001 Z|EZ LS POST (S)
59 $36454001 | 2|zt POST (L)
60 521054209 1| 2—-HFH-F4+ KEY BOARD BRACKET
&1 149483001 T|¥=2F)FMB BOLT M6
(] 536455009 2|a+Hit— SHELF COVER
B3 008400604 4|+ SR aa%E SCREW, TRUSS M4X6
b 536447009 1|#H24=a0 COVER (RU)
65 0084006804 4|+ T Z 0456 SCREW, TRUSS M4X6
70 S36448009 1|#s5=1U COVER (LU)
71 008400804 4]+ S Z04%6 SCREW, TRUSS M4X6
72 536451009 1|hii=F COVER (F)
74 008400604 T+ 5 204x6 SCREW, TRUSS M4X6
77 536449009 1|hsc-1a COVER (LR)

155-412-652




 EhHLES{% / Power table / Motorgestell / Mécanisme du plateau de la machine /
Mecanismo de la mesa de la maquina

155-412-652




Y . B 1 8 B1{& / Power table / Motorgestell / Mécanisme du plateau de la machine/
Mecanismo de la mesa de la maquina

— 48 —

REF.NO. CODE |aTy ELAA NAME OF PARTS S |
78 008400604 Tl+ 5 Z204%6 SCREW, TRUSS M4X6
79 536450009 1#Hs—1 COVER (LL)
a0 008400604 |+ 32 38%6 SCREW, TRUSS MaXe
81 515243209 1&EF Uy SHi- CARRIAGE COVER
82 008400604 | 6|« F5>ZJ4xs SCREW, TRUSS M4X6
83 052400606 4|+~ F EZ8XB SCREW, PAN (S/P WASHER) M4X6
88 521055109 2= Fini= GUARD BAR
89 018061636 AT+ H I FEXIE BOLT, SOCKET MBX16
a0 025060236 AHESHHIFIIE WASHER, PLAINM B
91 028060246 | 4|/i2vHxas WASHER, SPRING 2-6
92 536456000 1E—g—Hri— MOTOR COVER
a3 008400604 4|+ b= X 02xE SCREW, TRUSS M4XE
94 $17069000 | 2|>—aim) SEAL 1

155-412-652




. {TEBEERE#R / Attachment set / Anbausatz / Jeu d'accessoires / Juego de fijacién

15 R 5855 / OPTION PARTS

1-7-4 ? {-3-10
T2 =51=2=nia

%\% I;;ii}ﬁlﬁ_l‘”

1-1-8 1-1-8 1-1-7 !I—l-s 30

1-11 | . &3
=]=37 [=1= == 2 i 1,
I=1 1-1-0 1-1-8 :ﬁ’jmq . & 1-1-18

RET o -1-8,
| oY | T
1-1-18 (éb L 1o 1185

155-412-940
— 48—




a. {TEiEEER / Attachment set / Anbausatz / Jeu d'accessoires / Juego de fijacion

e

REF.NO. CODE O'TY Ed o MAME OF PARTS RM
# 38 28 &%/ COMMON PARTS >

1-1 536465001 1|EaoTa s K2 I1H CAP FRAME DRIVE ASSY

1-1-1 532844001 1|HsEF—4 GUIDE ARM

1-1-2 532862000 TNU=FE-_L~NTFULT LINEAR BALL BEARING

1-1-3 S36498001 2| AT FFI RETAINING RING, INTERNAL C21

1-1-4 532848000 1|FAr~s—2H1TFR VWIRE BASE GUIDE (R}

1-1-5 532849000 1|7 —~—RFHTFL VWIRE BASE GUIDE (L)

1-1-6 533979001 2|lzo3gELa ROLLER PIN (A)

1-1-7 533980001 2|a03vE-E ROLLER PIM (B)

1-1-8 070606800 4l4a = L9 rE06ZZ BALL BEARING, 606ZZ

1-1-9 060400516 A28 2 K MAXS SCREW, BIND M4X5

1-1-10 012500836 AP+ S5x8 SET SCREW, SOCKET M3X8

1-1-11 S35550000 1|#Hr EZ 2= GUIDESTOPPER

1-1-12 062300506 1|#F~33x5 SCREW, PAN M3X5

1-1-13 532859000 1be=nFovs RAIL BLOCK

1-1-14 004401003 2| +#5 2 vax10 SCREW, FLAT M4X10

1-1-15 S33977001 1|7 Era i DRIVING RING

1-1-16 041120390 ATy B 1223 RIVED, BUTTON 1.2X3

1-1-17 532871000 4l0—-F—~—-A% = ROLLER BASE A5SY

1-1-18 U0Bse71003 8|+~ LA3NSDE SCREW, PAN (WASHER) 3X50B

1-1-19 532869000 171+ WIRE

1-1-20 532864000 2|h % —57 ROLLER

1-1-21 520342009 2|H g iia SHOULDER SCREW, M4

1-1-22 144784002 1&sa4zHHz WASHER

1-1-23 U0BR7 1003 1|+t LAINSDA SCREW, PAN (WASHER) 3X50B

1=1-24 532867101 171ty —n-223 VWIRE BASE ASSY

1-1-25 32853001 el v G e s B WIRE HOOK

1-1-26 0A5400806 2|+ ~F 4 I axepe SCREW, PAN (WASHER) M4X8DEB

1-1-27 052400606 2|F~arnF e Saxe SCREW, PAN (5/P WASHER) MAX6

1-1-28 062401616 2|F~0ax16 SCREW, PAN M4X16

1-1-29 532860000 1|\ Uaurinsy RING VISOR HOLDER

1-1-30 532900001 1| 2~—% SPACER

1-1-31 062401616 1|#+~oaxis SCREW, PAN M4X16

1-1-32 158722001 1|¥## 282 WASHER 4.2

1-1-33 532863001 i|lF—aFe+1£4 ARM GUIDE BAR

1-1-34 504438001 2l bAT— SET COLLAR

1-1-35 012060636 4|7+ ES6xXE SET SCREW, SOCKET (FT) M&X&

1-1-36 532870000 R rWit—dA STOPPER RUBBER

1-1-37 060400816 2|11 Faxs SCREW, BIND M4X8§

1-1-38 536462001 1| F—LoFouFys DRIVING ARM ASSY

1-2-1 532879001 2|m=aToArz BASE FRAME (A) ASSY

1-2-2 532882001 2m=—ags sz BASE FRAME ASSY

1-2-3 532861016 B+ 5 o26x3 SCREW, FLAT M26X3

1-2-4 532886001 2|y n=2 VISOR HOLDER BASE

1-2-5 062300516 4lF~a3xs SCREW, PAN M3X5

1-2-6 535551001 pd BUAE S o RUBBER

1-2-7 532889000 2|727458 COVER FRAME (B)

1-2-8 532890001 dlFE p—20 3 BOLT BASE ASSY

1-2-9 532893000 2|7a70a9 3 COVER FRAME (A) ASSY

1-2-10 532896001 2T wFn—2 CLAMP BASE

1-2-11 532897000 2{ieFuan SNAP LOCK

1-2-12 061300616 4= 23%6 SCREW, FLAT M3X6

1-2-13 026030236 dlesHH2IHEa WASHER, PLAIN 3

1-2-14 021300206 Alzsrad+ b3 NUT, 2 M3

1-2-15 532898001 217879074 HINGE

1-2-16 532866000 8lFay+v b3 NUT, M3

1-2-17 026030236 BleatrHzzHea WASHER, PLAIN 3

1-2-18 028030246 Bz AR WASHER, SPRING 2-3

1-2-19 048050346 B|kATEs RETAINING RING, ES

155-412-240




. [HELZEE MR / Attachment set / Anbausatz / Jeu d'accessoires / Juego de fijacién

$551E 3 &R & / OPTION PARTS

1-1-12 1-1-11
g\r@ rm'ﬁ
11511“11
1-11

111?1I:!‘1|IE ey
L wf 1T,
W l_l_ﬂ .
l,\_) 1-1-§ 1]5“|._.x\.\

~1-1-18 @

_=1-1-17 T Iéf@&.
?— =1=&d
@—I-a

1-1-17

i g

155-412-940
—5] —




a. {HEBi=ERI{® / Attachment set/ Anbausatz / Jeu d'accessoires / Juego de fijacién

— B2 —

REF.NO. CODE Q'TY bt o NAME OF PARTS RM
1-2-20 533888001 P Bt v R b b b ] HINGE
1-2-21 062400616 4|+~ amaxe SCREW, PAN MaXe
1-2-22 002400514 2| ++~aaxs SCREW, PAN M4X5
1-2-23 021400206 412534V by NUT, 2 M4
1-3 532899001 ey bFon—ZEY L SET FRAME BASE SET
1-3-1 532839001 1Y rTas—2 SET FRAME BASE
1-3-2 S32871000 2|0—F—~M—27= ROLLER BASE ASSY
1-3-3 052300606 d|FAariEETINE SCREW, PAN (5/P WASHER) M3X6
1-3-4 536516001 1| Faaahir COVER FRAME HOOK
1-3-5 535631001 Bt o2 ] SUPPORTER
1-3-6 018500836 2|7+ FEL5K8 BOLT, SOCKET M&X8
1-3-7 532836000 1w EToTLA SET FRAME RUBBER (A)
1-3-8 532837000 1| tv rT2d48 SET FRAME RUBBER (B)
1-3-9 532838001 1\ e b2295-7 SET FRAME CLAMP
1-3-10 516691000 1|/ FHIL FEX25 KNOB BOLT, MB8X25
1-4 532858001 1| br=JL& RAIL BRACKET
1-5 018401036 2Pk axio BOLT, SOCKET M4X10
1-6 149483001 eSS AT BOLT Mb
1-8 536475000 2T ERTME SCREW, M5
1-9 532900001 1|Z~—+ SPACER
1-10 533508009 1|2t uFnasrz SWITCH BOX ASSY
1-10-1 533509009 1| 212510 SWITCH BOX
1-10-2 533510009 1AarwFnahit- SWITCH BOX COVER
1-10-3 533511000 1| #F T2 RS TFIE CAP FRAME SWITCH ASSY
1-10-4 060300414 211> Faxa SCREW, BIND M3X4
1-11 536352000 1|capswin—3 24 = CAP SWICH HARNESS ASSY
1-12 532481001 RFAUE &) MEEDLE PLATE
1-13 532611001 1L F+Fr52 MEEDLE HOLE PLATE 2
1-14 100360003 2{FFx=230 SCREW, FLAT M2.38
<80I U 7 H;5%55iE L B85 / 80mm area, Option for general export>
1 536464001 1|F2272+Y H1H CAP FRAME DEVICE SET 1H
1-2 532878001 2N—2TEY b BASE FRAME SET
1-2-2 532882001 2N—ATTEY Z BASE FRAME (B) ASSY
1-2-9 532893000 2|7a7%a%z COVER FRAME (A) ASSY
= 70mm area, For U.S.A and CANADA =
1 536476001 L - CAP SWITCH HARNESS (S1H) SET
1-2 535741001 2 BASE FRAME SET (S)
1-2-2 535739001 2 BASE FRAME (B5) ASSY
1-2-9 535742000 2]- COVER FRAME (AS) ASSY
<55 517E L EESE / OPTION PARTS >
1-7 536298001 1{nuUu+24 MEEDLE PLATE 4

155-412-940




b1.# 7 i 3 >/¥—"J /Option parts / Sondezubehér / Piéces en option / Piezas opcionales

155-412-201
b2. # 7 i3 2»/¥—"J [ Option parts/ Sondezubehdr / Piéces en option / Piezas opcionales

155-412-201




b1.# 7 ¥ 3 > /X—"Y /Option parts/ Sondezubehdr / Piéces en option / Piezas opcionales

REF.NOQ. CODE Q7Y iAo NAME OF PARTS R
2 536423001 1l740F7L—4L%FY | TUBULAR FRAMES HOLDER BASE SET
2-1 536485001 1|70/ 9578y k- TUBULAR ROUND ARM (L) SET
2-1-1 S36486001 1740/ 9F7L5 5 TUBULAR ROUND ARM (L) ASSY
2-1-2 532775000 1|7 48T H% SPRING, COMPRESSION
2-1-3 Uose71003 2|+t L Z3X508 SCREW, PAN (WASHER) 3X5DB
2-2 536488001 ilzvoxs5FreEY b TUBULAR ROUND ARM (R) SET
2-2-1 536439001 11270F .9 TRy 2 TUBULAR ROUND ARM (R) ASSY
2-2-2 532775000 1|77z SPRING, COMPRESSION
2-2-3 U0Be71003 2| +-F it L ZINSDB SCREW, PAN (WASHER) 3X5DB
2-3 536484000 172070 -4 TUBULAR FRAME HOLDER BASE
2-4 062501416 2|+~asx1a SCREW, PAN M5X 14
2-5 028050246 2|12 AR25 WASHER, SPRING 2-5
2-6 026050136 B e B L WASHER, PLAINSS
2-7 §32877001 BlrFxare POSITIONING PIN
2-8 062500816 4lF~a5x%8 SCREW, PAN M5X8
2-9 028050246 Al r2s WASHER, SPRING 2-5
3 $33803101 | 1[vv 94 30xa8% 3 Gt ARE TRAMESVITH ARMS
3-1 532795101 |  1|»% 77 30%4a8% 3 Shn e LB EERAMES WY T ARMS
3-1-1 532798001 1|79 %405~ COLLAR
3-1-2 532799001 1|72 2247 -ma NUT, M4
3-1-3 533802001 1) e &= St F SCREW, M4
3-1-4 536043000 1749391z SPRING
3-2 532797001 2| TehTTA HINGE (A)
3-3 062401616 &l a4%16 SCREW, PAN M4X 16
3-4 021400206 412224 b4 NUT, 2 M4

155-412-201

h2 # 7 < = - /¥—"J | Option parts/Sondezubehar / Pidces en option / Piezas opcionales

REF.NO. CODE |qTr B NAME OF PARTS RV
1 536400001 1|Z—L28 738 NAME FRAME ASSY
1-1 536399001 1|#—LFF371% NAME FRAME PLATE
1-2 520012001 1A r— SPACER
1-3 509823101 AT FFL—Fko 2 SLIDE PLATE ASSY
1-3-1 509824001 A1 FFL—F SLIDE PLATE
1-3-2 509825101 A FE£2E201) POSITIONING PIN (1)
1-3-3 509826001 1A FEAE-(D POSITIONING PIN (2)
1-4 509830101 T &85 (0) PLATESPRING (&)
1-5 509827001 sz an—9 PRESSER SPACER
1-6 509828101 1|74 =x4x PRESSER PLATE
1-7 062671014 T+ 3357-40X10 SCREW, PAN M3.57X10
1-8 028350243 TIiaHdizaas WASHER, SPRING 2-3.5
1-9 025350233 JesHdHirFagas WASHER, PLAINM 3.5

155-412-201




b3.

# 7 i3 - /¥—"Y [ Option parts/ Sondezubehor / Piéces en option / Piezas opcionales

155-412-201

= R




b3 . 7 i = 2-/¥—"Y [ Option parts / Sondezubehor / Piéces en option / Piezas opcionales

REF.NO. CODE |ao'Ty bAoA NAME OF PARTS |
1 536406001 1|#eaTaey | SASHES FRAME SET
1-1 536422001 1| #Hawgaaz SASHES FRAME ASSY
1-1-1 536401001 N2 -8y E SASHES FRAME
1-1-2 536421001 Mg gakeaars SUPPORT PLATE
1-1-3 062400806 8|F~oaxn SCREW, PAN M4X8
1-1-4 026040136 BlESvHraHza WASHER, PLAING 4
1-1-5 028040246 Bl Hr2a WASHER, SPRING 2-4
1-1-6 536418000 2| 7Tk 2%25K25 FELT 2X25X25
1=2 527910001 1|Zx=4 SPACER
1-3 532791000 2| a0 CLIP 290
1-4 536408000 Ad|FwanauTi0 CLIP220
2 536405001 1|wo 7478 TUBULAR ROUND ARM (B)

155-412-201




. {TESEEF / Accessories/ Zubehor / Accessoires [ Accesorios

BAS-412

Ot nEHMEEES L EdRh £,

{8 The details of included accessaries are subject to change.

2 Anderungen in der Aufstellung der Mitgelieferten Zubehire sind vorbehalten.
@ Les détails des accessoires inclus sont sujets & des changements.

@ Los detalles des los nccesorios inclufdos pueden variar.

155-412-910
e




Z . TE&EBEE / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO CODE Q'Y s NAME OF PARTS RM
1 122991001 17vysEes#EyI40 ACCESSORY BAG
2-1 415814001 23— Zsa5T G FUSE (5AST)
2-2 S02887000 1lea-Z15a FUSE (154)
b 142443001 1277 i109%52 SCREW DRIVER 1.9%52
7 118837001 1+ =7 34570 SCREW DRIVER 3.4X70
8 101572101 1|&& 72555190 SCREW DRIVER 5.5X190
9 150332001 1|FZAFST/4—NOD2 DRIVER NO.2
10 150335001 16 % £ RIS HEXAGONALWREMNCH 5
11 118064001 l|lemFEg 04 HEXAGONAL WRENCH 4
12 142721001 1{en 7E 0713 HEXAGONALWREMNCH 3
13 154125001 1ehoEIRiiF25 HEXAGONALWRENCH 2.5
14 142002001 8 3R e B WA o) HEXAGONAL WRENCH 2
15 S07783001 l1ieh7FHaItH15 HEXAGONALWRENCH 1.5
ib 107780001 1|28 +10%12 SPANNER 10X12
17 142205001 1| ZivF7x8 SPANNER 7X8
18 508132001 1|Zs3+55 SPANNERS.S
19 532542001 J|EE L BOBBIN (L)
20 515629011 10| = & 2471 DBXKSE11 MEEDLE DBXKS (#11)
21 184783001 1|t s SCISSOR
22 117466000 1E=-+y b PINCETTE
23 121156001 1|#15-8732 QILER (B) ASSY
24 515270000 1{Z2F=-L7Y B SPOOL MAT (B)
25 500966000 1| ¥U—Z424130 GREASE TUNK 30
26 508170001 ljzdig 225 Z-STEEL SCREW DRIVER
29 532841001 1A Fib=1i BOTTOM DEAD CENTER GARGE
46 532656001 1|rF520i— POSITIONING BAR
47 532672001 1|FH9T7%a PRESSER FOOT (&)
48 534455000 | 10| k1s0L MET 160L
< BAS-412>
30 515291100 1|1 ptre-Fhey 3 THREAD SAMPLE ASSY
31 515631001 1|7ovE—a1393 FLOFPY KAISHO ASSY
34 515911004 1FrRIFPry ka2 ALPHABETICAL FLOPPY ASSY
155-412-910




#£5 — 7 |) — £ — / Paper tape reader / Lochstreifenleser/
Lecteur de ruban papier/ Lector de cintas

. {fa—TF 1At FRBEOEEFT TN
A== 2 # (2 %7 2FE4%) *F g t—y
Interface Spec. OPTION Connector cable
Maker Made}:No. (Connector shape) with main machine
GN F—%3a 4 GNT2T RS232C 14 » ¥ —F =4 2R GNT2TRS &+ — 7 L
PR =4 (*2) GNT27RS Cable
=AY S17064-001
GIN DATA COM 518444000 RS232C Interface
Ine. | 110V~120V (female) +
S18470-000 RS 4 —F & =
. 990V ~240V RS Cable Assemhl}rmmﬁ‘ﬂm
S18472-000
GNT4804 RS2320C 4 ¥ 7y —TF = 4 X RS or— T2 X
(DCE= # & ¥ H A ZfiR) RS Cable Assembly
RS232C Interface S10405:001
(With the female
DCE Connector)
RS232C A » ¥ —7 =4 A GNT4604 o+ — 7Tl & 2
(DCE2 # & # A4 A 4T4R) GNT4604 Cable Assembly
RS232C Interface S18957-001
(With the male +
DCE Connector) RS # — F L& =
RS Cable Assembly
515406-001
GNT2910 RE232C f > & — T = 4 7 CNT2910 4 — T & 3
(9 >~ # Z) | GNT2910 Cable Assembly
RS232C Interface S21660-000
(9Pin male) +
RS&F— &3
RS Cable Assembly
515406-001
U e NPR-5200 RS232C 4 » ¥ —7 =4 R RE & —F Lo 3
BT (#2) RS Cable Assembly
RICOH Ine. RS232C Interface S15406-001
(female)

Er— TN —2ERETIESR, MT -7V —F—0OX4 5%, TEOHEZEELTTE v,
When connecting the paper tape reader, set its switch as follows.

(D e AR 8w b
Character length ........... 8 bit

Aol i e e e ] e S T e  BEE
Stopbitlength ............. 1 bit

) e B e e 9,600 —
Baudrate ... .............. 9,600baud

- 5O —




<BAS-412>

Lo

RS =72

f R5 Cable assembly

{

GNT2TRET—TA2Z
GNT2THS Cable assesmbly

HEF == —
Paper tape assembly

<BAS-416>

D

‘ =
|
=

==l @)

RSr—7I22

/ RS Cable assembly

GNT2TRSSy -4z
=~ GNTZTRS Cable assembly

M= —

Papor tape assembly

® LETSHF—-F T3 07— 7 ) —% @ Whenyoupurchase above paper tape reader
GNT272 A S T3 E 1, GNT27 ; GNT27RS cable assembly

1 " " 3
GNT2TRS+ — 7L # 3 (S17084-001) (517064-001) comes with it

PR ELTEY PlckaTwE,

— 60 —




The PG1 option set/ PG1-Sonderzubehér/
leu d’options de la serie PG1/Juego opcional PG1

The three types of data creation softwares have been introduced in the PG1 series, besides the present type PG1-

LEDS.
PG1-LKS PG1-LES PG1-LESS Sl
S25662-000 $25663-000 S25664-000 éi8i bne
Shape

Monogramming ) O o
Out-line editing 2 O @) @)
Conversion from . .

Bhtcidsiats A :* uﬁ?::; E;th disk 3 - O

out-line data P PPy

Punching X X pLs O

# The PG1 option St-0Out floppy disk can convert
the stiteh data to the outline data on the PG1-

LEDS.

PG option St-0ut (S25665-000)

The floppy disk for character data of PG1 has been introduced as an option.

MName of parts

PG1 option font 1

Parts Na.

S525666-000

—B1 =




# 7 i 3 > /Y—"J [Option parts/ Sonderzubehér /
Pieces en option / Piezas opcionales

A rdz
Frame holder base assembly

* 336397-001

BRIUT

Sewing area

A2 7746 K23

Plastic square frames with arms SPFA-45 %23 EdaBl 515654-001

et T 745X AT

Plastic square frames with arms SPFA-45x 27 416X216 | 510668-001

AT 2 4ARNXA2
Plastic square frames with arms SPFA-45 32

PESRAT 707
Spider net frames SPFH-07

Tﬂ jffﬂ'? ..........................
Plastic round frames SPF-07

416269 | *S15660-001

—_— 515613-000

42 515618-000

gESAITEZ 09

yesayqgy | SeidernetframessPFHO9 | o A e X | —— e
g%ir{-llezr-g Seame ;1;;1;:: fuffd frames SPF-09 062 $15613-000
TR Spiterne ramessprRI2 e
Plaatic round frames SPF-12 1292 S16630, 000
2y e — | s15616-000

2120 $515621-000

[f..\ _Spider net frames SPFIL15 |
o o T THhT .15

Plastic round frames SPF-15

FES AT Z-18
Spider net frames SPFH-18
+H T 7.18

Plastie round frames SPF-18

— 515617-000

2148 515622-000

*MEo— P, MrERzhcwaiifhia. BRHETT.

% The parts indicated by the # symbol in the parts code eolumn are standard parta.

% Die in der Teilecodekolonne aufgefiihrien Teile, die mit dem symbol 3 bezeichnet sind, sind standardteile.
% Le symbole 3 dans la colonne de code de pitces indigue les pitces normales,

¥ Las piezas indicadas con el asterisco # enla columne de cidigo de plezas son piezas normales.

7 i - B i i B =7 7-79

Frame adjust screw Plastic square frames with arms SPFA-7, 9 Dx21 S33207-000
T 7 712, 15,18,21,25

Plastic square frames with arms SPFA-12, 15,18, 21, 25

H e a 2430
Plastic square frames with arms SPFA-24 <30

F 77 7-45%23,45X27,45X21,24 524
Plastic square frames with arms SPFA-45 23, 45X 27, D827 533209-000

45> 32,2424

T FsyEvF VL (HEH (EWERE)
Frame adjust serew L. | For Supply (for thick materials) D9oc21 B29634-001

DEx 23 S33208-000

- G2 —




F=p g 2
Frame holder base (5] assembly

* 536398-001

guTUT

Sewing area

e Sy s |

Plastic square frames with arms SPFA-21 ZLi =10623-401
& ey G218 .
Plastic square frames with arms SPFA-25 515646-001
Ao T 7 24534 SR
Plastic square frames with arms SPFA-24 x 24 ah 15650001
74BEITL—NLEyF T
Tubular frame holder base set
S536483-001
SR UT
Sewing area

THBESTT LT
Tubular round frame with arms TFA-07 240 S515623-000
FHaOE AT 09
Tubular round frame with arms TFA-09 59 S15624-000
Pl o = B SR I
Tubular round frame with arms TFA-12 90 S15625-000
7 0O%FE /) T4 15
Tubular round frame with arms TFA-15 @119 515626-000
T T LTI AR
Tubular round frame with arms TFA-18 2170 535655-000
TLOELTL24%24
Tubular square frame with arms TFA-24 X 24 207x209 | S15627-000
2O, 24%30
Tubular square frame with arms TFA-24 < 30 215292 | 515628-000
b el u B RV AL 5 LY

2069416 536495-001

Tubular square frame with arms TFA-32 < 45




A—LT 23
Name frame assembly

S8368400-001

;Di:::i] zssembly @112 532945-001
;ﬂipBé‘J zssembl}r 280 532046-001
l"_-;'?zPE':z:l zssembly 20 386 532947-001
;;p[:l:;zssembl}r 3066 832948-001
;aipﬂf;} issembl}r 6630 532949-001
;DipFEfl:'} issemhly B80x 50 532223001
;oij[é} Eass»aml':nl ¥ 50 80 S30580-001

-64 —




e g B S e e i
60 < 86 S09848-001
Magnet clamp
e SRR e B b
43%118.5 157340-101
Hoop 3% 6 assembly
o A P g
; ; 120135 532220-001
Hoop assembly for thick materials
ieagFYHAY
128 % 162 1172-001
Embroidery hoop (HA) ageembly §5 10 2
< ffi#: B / For supply >
- W= 3 V35T serewd BT ... 121765-001

M -4 F 2% 2357/ NutM3.567 ..... 021670-202

— Bh —




70y E——83&%R<BAS-412> /Floppy list <BAS-412 > / Diskettenliste <BAS-412>/
Liste de disquette <BAS-412> /Lista de discos flexibles <BAS-412>

&R =2
Name of parts

& =
Remarks

Hamad— F
Parts No.

FOwE—d irad

#815631-001

#42FD7 2 534819-001
By E—=F gl gd3 S15635-001
T g 7 raNO1 S515636-001
FagiaNOZL 515637-001
7oy ¥E—FaguiaBs = 533575-001
Fzw»asBFDY = S534818-001
70y ¥E—F 393 Nos S20772-001

TlFrslg b2 3

#515911-005

Pattern sheet design 2

285 3 ¥ o 534820-001
FF — e ie=hF Regipaly b 192410-091
Alphabetical set #815911-004
Alphabetical assembly (for 28 character) 535642-000
Alphabetical pattern sheet 192410-091
FHL 70y E—1+ } #515907-001
ign fl v 1 set
=i e $35699-001
Sports type A
e e ] v i R e | 102410-061
Pattern sheet design 1 i
FHA 7oy E—=24w F S515909-001
Design fl 2 set
e NP KBTI, kA FELT
: ; S535699-002
Flower, animal, constellation type
IR == FFARA 22
192410-071

KR D— Pl BEXERsh T aEdE. S8l T T,
% The parts indicated by the ¥ symbol in the parts code column are standard parts.

¥ Diein der Teilecodekolonne anfgefithrien Teile, die mit dem symbal 3 bezeichnet sind, sind standardteils.

¥ Le symbole 3# dans la colonne de code de pidces indigue les pitces normales,
* Las piezas indicades con el asterisco # en la columna de cidigo de piezas son piezas normales.

- B —




Tzh 2 & = Beamd— F
MName of parts Remarks Parts No.
T4y FmrE—3E 7 | 533244-001
Design floppy 3 set : .
A
e $33245.001
Flawer type 2
FHAL =}
A Esifs ol S93411-011
Design sheet
Design frame set S
Filr— A
2 LT S35699-003
Design frame
P T — L— &
R 192410-081
Pattern sheet frame
e o S25123-001
Russian character set h o
| 0 o ek Sl
e S35699-005
Russian character
g TEVa—Frgwy
192411-062
Russian character code table
Jl-F—twk S31731-000
3-letter set ] .
L —ZOosE—F3
i i §35699-004
3-letter floppy assembly
— = m
e ¥ S93411-012

3-letter manual

- 67 —




%5 |/INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO.
SO0480000 [T1 -11 38 515248000 |1 -51 18 520355001 |mM -33
T1 -15 38 515251001 }|J -78 18 520680001 |R - 16
T1 -19 38 515252001 |1 -85 18 520681000 [R -17
T1 =25 38 515256000 |1 -76 18 520682103 |[R -18
T2 -11 40 515257000 |1 -55 18 520878000 (A -24
TZ -15 40 515258000 |¥ -1-11 46 520913000 U -8
T2 -19 40 515259001 |G -40 14 521033009 |J -11
T2 -25 40 515267000 |H -13 16 521034001 |1 -19
500966000 |2 -23 58 515268000 |H -4 16 521037009 |1 -58
502532001 |D -52-2 6 H -52 16 521038101 |1 -74
502887000 |2 -2-2 58 S15269000 |L -1-19 22 521052000 |Y -1-1
502915100 |51 -1-1-13 34 Q -7 30 521054209 |Y -60
52 -1-1113 36 S15270000 |2 -24 58 521055109 |Y -8B
504438001 |a -1-1-34 50 S15273001 |Q -11 30 521056001 |Y -56
504557000 |R  -46 32 515281001 jUu -9 42 521057000 §S1 -1-1-38
T -17 38 515284000 |F ~-1-2 12 52 -1-1-38
T2 -17 40 515285000 |F -1-3 12 521064000 |Y -10
506740001 |[H -57 16 515286101 JQ -14 30 521065109 |T1 -1-8
506823000 |T1 -1-12 38 515287101 |JQ -15 30 521066109 |T1 -1-9
T2 -1-13 40 515291100 |2 -30 58 521083001 |T1 -13
S07783001 |Z -15 58 515321001 |Y -35 46 T1 -16
507876001 |K -78 20 515345001 |T1 -1-10 38 T1 -20
508073100 |T1 -31 38 515346009 |T1 -1-11 38 11 -28
T2 -31 40 515428001 |T1 -1-2 38 T2 -13
SOBDBI001 |Y -1-4 46 515429001 |T1 -1-3 38 T2 -16
508132001 |2 -18 58 515433001 |T1 -1-7 38 12 -20
S08170001 |Z -26 58 515434009 |T1 -1-6 38 T2 -28
509141000 |T1 -23 38 515629011 |D -B5 a 521085000 |J -7
T2 -23 40 £ =20 58 J =15
509142000 |51 =-1-1-37 34 515631001 |2 -31 58 ] -22
52 -1-1-37 36 515660001 JF =11 12 ) -b2
509823101 |b2 -1-3 54 515911004 |Z -34 58 ] -8
509824001 |b2 -1-3-1 54 516452000 |T1 -10 38 521103000 |L  -1-1-22
509825101 |bZ -1-3-2 54 T2 -10 40 521181000 |51 -1-2
509826001 |b2 -1-3-3 54 516667000 |L -1-1-17-1] 22 52 -1-2
509827001 |b2 -1-5 34 516669000 |L -1-1-23 22 521184100 |T1 -1
509828101 |b2 -1-b 54 516691000 |a -1-3-10 52 521203001 |L  -1-1-17
S09830101 |b2 -1-4 54 517052001 |J -88 18 521504000 |51 -1-2
510243000 |T1 -24 38 517069000 |Y -94 48 51 -1-2
T2 -24 40 517390001 |E -5 10 52 -1-2
511816000 |A -21 2 517399101 |E -14 10 52 -1-2
511848000 |71 -21 38 517401001 |E -18B 10 523418001 |A -3
T2 -21 40 518291001 |1 -75 18 523651001 |C -10
513607001 | T1 -1-5 i8 518573000 |51 -1-1-16 34 C =31
513608001 | T1 -1-4 38 52 -1-1-16 36 M -2
514193001 |T1 -1-1 38 518707141 |Y -26 46 525283001 [N -17
515225101 |H -1 16 518789101 | T2 -1-1 40 525310001 |[M -40
515229001 |H -41 16 519024101 | T2 -1 40 525382001 |K -41
515230001 |H -46 16 519026001 | T2 -1-2 40 525391000 |Q -19
515231000 14 -70 18 519028000 | T2 -1-3 40 525773001 |C -12-8
515232000 |H -6 16 519029000 |T2 -1-4 40 527910001 |b3 -1-2
H -65 16 519030001 | T2 -1-5 40 529008001 |51 -1-1-12
515233000 |H -8 16 519031109 |T2 -1-6 40 52 -1-1-12
515234000 |H -10 16 519032009 | T2 -1-7 40 529700000 K -76
515235001 |H -21 16 519033001 |12 -1-8 40 531958001 |H -B2
515236001 |H -23 16 519034009 |12 -1-9 40 531959001 {H -56
515237001 |H -25 16 519035000 | T2 -1-10 40 531960009 |L -1-3
515239000 |H -15 16 519036000 | T2 -1-11 40 531973009 JL -1-1
515240101 JH -20 16 520012001 | b2 -1-2 54 532361101 [N -1
515241001 |H -30 16 520246001 |Y -1-7 46 532362000 |N -5
515242000 |H -54 16 520342009 |a -1-1-21 50 532363001 |{N -6
515243200 |Y -81 48 N -35
515247000 |1 -52 18




CODE REF.NO. Page CODE REF.NO. Page CODE REFE.NO. Page
532363001 |N -37 28 £32481001 |a -1-12 52 532561001 | K -17 20
532365101 [N -8 28 532482001 |M -38 24 532564000 | K - 1B 20
532366001 [N -9 28 532484001 |[M -41 24 532565000 |K -19 20
532367000 [N -11 28 532485001 | M -43 24 532566000 |K -22 20
532368001 |N -13 28 532486001 |[M -12 24 532567001 |K -23 20
532369001 [N -186 28 532487000 |M -46 24 532570000 |K -26 20
532371001 [N -19 28 532488001 |M -47 24 532571000 | K -27 20
§32373100 |N -21 28 532489001 |M -49 24 532574001 |B -1 2
532374101 |N -22 28 532490000 |M -53 26 532575001 |B -5 2
532375101 |N -25 28 532491001 |M -56 26 532576001 |B -6 Z
532376101 |N -25-1 28 532492001 |M -58 2b 532577001 |8 -8B 2
532377000 |N -25-2 28 532493001 |M -60 2b 532580001 |B -9 2

N -30-2 28 532494001 |M -B2 2b 532581101 |D -1 6
§32378001 |D -34 B 532495001 |M -B4 26 532582001 |D -5 =]

N -33 28 $32496001 |M -B3 26 532583001 |D -6 B
532379001 | -35 B 532497001 |M -67 26 532584001 |D -10 B

N -34 28 532498001 |M -BB8 26 532585001 |D -11 B
532380101 {N -30 28 532499001 | M -T1 26 532587001 |D -14 b
532381101 |N -30-1 28 532501001 |€ -12-1 4 532588001 |D -16 b
532382001 |N -32 28 532502000 |C -12-2 4 532590001 |\D -27 B
5323830071 |N -3 28 532503001 |C  -125 4 532591001 |D -29 b
532384101 |N -38 28 532504001 |C  -12-7 4 532592001 |D -3 b
532385101 |N -44 28 532505001 |C€ -12-9 £ 532593001 |[D -33 B
532386001 [N -15 28 532507101 |C -12 4 532595001 |D ~-38 6
532387101 [N -22-1 28 532508009 |Q -1 30 532596001 |D -40 b
532388100 | N -22-2 28 532509009 |Q -2 30 532597001 |\D -42 6
532389000 |R -19 32 532510001 |1Q -8 30 §32598001 |D -44 6
532390000 |[R -21 32 $32514001 |A -2 2 532599001 |D -47 6
$32394001 R -2 32 532515001 |A -4 z 532600001 |D -50 6
532395001 {R -4 32 532516001 |A -6 2 532603000 K -30 20
532397001 |[R -6 32 532517101 |C -1 4 532604000 K -3 20
532398001 |R -8 32 532518001 JC -2 4 532605000 (K -32 20
532399001 |{R -10 32 532519001 |C -5 4 532606001 |K -33 20
532400001 R -11 32 532520001 |C -7 a4 532609000 K-35 20
532401001 JR -23 32 532521001 |C -8 4 532610000 |K -36 20
532414001 |R -32 32 §32522001 |C -9 A 532611001 |M -3B 24
532415101 |R -33 32 §32523001 |C -11-1 4 a -1-13 52
532416001 |R -34 32 532525001 |C -14 4 S32612001 |V -38 24
532417001 |R -36 32 §32526001 |C  -1441 4 532613001 |M -38 24
532435001 JC  -30 A §32527001 |C  -14-3 4 532614001 |M  -69 26
532445009 |W -6 44 532530001 |C -14-4 4 532617001 L -1-5 22
532446009 |W -5 44 532531001 |C -145 4 532618001 JL -1 22
532451001 |M -1 24 532532000 |C -1 4 532631001 |[D -51 6
532452001 |M -3 24 532533001 |C -15 4 532632000 |D -52-3 B
532453000 | M -5 24 532536001 |W -9 44 532633000 |D  -52-1 6
532454001 |M -8 24 532538101 |P -3 30 532634001 |D -54 B
532456001 |M - 10 24 532539001 |P -8 30 532635001 |[D -55 b
$32457001 |M -14 24 532540000 |P -9 30 532637000 |[D -56 6
532461001 |M -15 24 532542001 |P  -15 30 532638001 |D -57 6
532452001 |M -186 24 Z -19 58 532639001 |D -59 B

M -24 24 532544001 |P -1 30 532640001 |D -&0 8
532463001 |M -17 24 532547001 |P -2 30 532643001 |E -1 10
532467001 |M -19 24 532550001 |P  -13 30 532644001 |[E -2 10
532468001 |M -20 24 532552000 |K -6 20 532645001 |E -4 10
532469001 |M -26 24 532553000 | K -7 20 532647001 |E -18 10
532471001 |M -28 24 532554000 |K -B 20 532648001 |[E -19 10
532474007 |M -29 24 K -34 20 532651001 |D -52 b
532475001 |M -30 24 532555001 |K -2 20 532652001 |D -7 b
S32476001 |M -3 24 532556001 |K -9 20 532653001 |D -8 B
532477001 | M -32 24 532557000 |K -13 20 532654001 |[D -21 6
532480001 |M -36 24 K -25 20 532655001 A -14 2

N -22-3 28 532558000 |K -14 20 532656001 |Z -46 58
532481001 M -37 24 532559000 K -15 20

—F8—




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
532662001 |G -1 14 532897000 |a -1-2-11 50 536202000 |52 -1-1-6 36
532663001 |G -4 14 532898001 |a -1-2-15 50 536203000 |S1 -1-1-19 34
532664101 |G -16 14 532899001 |a -1-3 52 52 -1-1-19 36
532665001 |G -12 14 532900001 Ja -1-1-30 50 536204000 |51 -1-1-20 34
532666001 |G -5 14 a -19 52 52 -1-1-20 36
532667001 |G -9 14 533131000 |R -43 32 536205000 |S1 -1-1-21 34
532668001 |G -10 14 533149000 |D -18 b 52 -1-1-21 36
532669001 |G - 11 14 D -24 6 536206000 |51 -1-1-22 34
532671001 |G - 1-1 14 533508009 ja ~-1-10 52 52 -1-1-22 36
532672001 |G -17 14 533509009 Ja -1-10-1 52 536207000 |51 -1-1-23 34

Z -47 58 533510009 Ja -1-10-2 52 52 -1-1-23 36
532673001 |G -21 14 533511000 |a -1-10-3 52 536208000 |51 -1-1-24 34
532674101 |B -10 2 533630009 |G -36 14 52 -1-1-24 36

G -8 14 533631001 |G -38 14 536211000 |51 -1-1-26 34
532675001 |G -14 14 533673000 |C -16 4 52 -1-1-26 36
532676000 |G -20 14 533802001 | b1 -3-1-3 54 536212000 |51 -1-1-27 34
532677001 |G -24 14 533803101 |b1 -3 54 52 -1-1-27 36
532678001 |G -23 14 533888001 |a -1-2-20 52 536213000 |51 -1-1-28 34
532680101 |G -27 14 $33977001 |a -1-1-15 50 52 -1-1-28 36
532682001 |G -30 14 533979001 |a -1-1-6 50 536214000 |51 -1-1-29 34
532683100 |G -29 14 533980001 |a -1-1-7 50 52 -1-1-29 36
532684001 |E -22 10 534012000 | K -44 20 536215000 |s1 -1-1-30 34
532689001 |E -44 10 534032001 |D -36 & 52 -1-1-30 36
£32775000 | b1 -2-1-2 54 534033001 |R -5 32 536216000 |51 -1-1-31 34

b1 -2-2-2 54 534200001 |C -12-12 4 52 -1-1-31 36
532791000 [b3 -1-3 56 534325001 |K -75 20 536217000 |S1 -1-1-32 34
532795101 |b1 -3-1 54 534347001 |L -1-13 22 52 -1-1-32 36
532797001 | b1 -3-2 54 534450001 |Q -17 30 536218000 |S1 -1-1-33 34
532798001 |b1 -3-1-1 54 534452000 |N -46 28 52 -1-1-33 36
532799001 | b1 -3-1-2 54 534455000 |Z -48B 58 536219000 |51 -1-1-34 34
532836000 |a -1-3-7 52 534558000 |F -4 12 52 -1-1-34 36
532837000 Ja -1-3-8 52 534565001 |51 -1-1.8 34 536220001 |E -46 10
532838001 |la -1-39 52 534656002 |52 -1-1-8 36 N -39 28
532839001 |a -1-341 52 $34567001 |51 -1-1-11 34 u -18 42
532841001 |2 29 58 52 -1-1-11 36 Tl -2 38
532844001 |a 1-1-1 50 534800000 |R -47 32 T1 -3 38
532848000 |a -1-1-4 50 534807001 |M -38 24 T1 -4 38
532849000 |a -1-1-5 50 535550000 |a -1-1-11 50 T2 -2 40
532853001 Ja -1-1-25 50 535551001 ja -1-2-8 50 T2. -3 40
532858001 |a -1-4 52 535583001 |P - 16-1 30 T2 -4 40
532859000 ja 1-1-13 50 535584001 |P -18 30 536222000 |51 -1-4 34
532860000 [a -1-1-29 50 535593000 |51 -1-1-14 34 52 -1-4 36
532861016 |a -1-2-3 50 51 -1-1-14 34 536223000 |51 -1-4 34
532862000 |a -1-1-2 50 52 -1-1-14 36 51 -1-4 34
532863001 |a 1-1-33 50 52 -1-1-14 3b 52 -1-4 36
532864000 Ja -1-1-20 50 535594000 |51 -1-1-14 34 52 -1-4 36
532866000 |a -1-2-16 50 52 -1-1-14 36 536224000 |51 -1-1-9 34
532867101 |a -1-1-24 50 535595101 |P -14 30 52 -1-1-9 36
532869000 Ja -1-1-19 50 535631001 |a -1-3-5 52 536225000 [V -1 42
532870000 Ja -1-1-36 50 535632001 |D -66 8 536226000 fV -2 42
532871000 Ja -1-1-17 50 535646001 |C -12-6 4 536227000 |V -1 42

a -1-3-2 52 535710001 |N -23 28 536228000 |V -2 42
532877001 |b1 -2-7 54 535711001 |N -20 28 536229000 |V -3 42
532878001 Ja -1-2 52 535739001 |a -1-2-2 52 vV -3 42
S32879001 Ja -1-2-1 50 535741001 |a -1-2 52 536230001 | X -1 44
532882001 |a -1-2-2 50 535742000 |a -1-2-9 52 536230002 | X -2 44

a -1-2-2 52 536043000 | b1 -3-1-4 54 536264001 |D -26 B
532886001 Ja -1-24 50 536135001 |mM -34 24 536298001 |a -1-7 52
532889000 |a -1-2-7 50 536153000 |D -13 6 536299000 |R 12 sl
532890001 ja -1-28 50 536158009 |[R -1 32 536300000 |R -13 32
532893000 Ja -1-2-9 50 536201000 |51 -1-1-2 34 536351000 |51 -1-1-25 34

a -1-29 52 82 -1-1-2 36 52 -1-1-25 36
532896001 |a -1-2-10 50 536202000 |51 -1-1-b 34 $36352000 Ja  -1-11 52

e ]




CODE REF.NO. |Page CODE REF.NO. |Page CODE REF.NO. |Page
(536301001 [F - 1-1 12 536491001 |J -47 18 008400604 |¥ -42 45
$36397001 |F -1 12 $36493001 |Y -17 46 Y -63 46
$36399001 | b2 -1-1 54 536494001 |K -29 20 Y -65 46
$36400001 |b2 -1 54 536498001 |a -1-1-3 50 S | 46
$36401001 | b3 - 1-1-1 56 536499001 |L -1 22 Y, =74 46
$36405001 | b3 -2 56 536504001 |R -38 32 Yoo - 71R 48
$36406001 | b3 -1 56 536505001 |D -25 6 Y -80 48
$36408000 | b3 -1-4 56 536516001 |a -1-3-4 52 W Lgd 48
$36418000 | b3 -1-1-6 56 536581001 |51 -1 34 Y -93 48
$36421001 | b3 - 1-1-2 56 536581002 |51 -1 34 o i T 34
536422001 | b3 -1-1 56 536581003 |S1 -1 34 ) L 1 T 34
$36423001 |J -66 18 536581004 |52 -1 36 5 e 1 34
$36425001 |J -25 18 536581005 |52 -1 36 S2 -1-1-18 36
$36426001 |} -30 18 536581006 |52 -1 36 S2 -1-1-41 36
$36427001 |J -40 18 536582001 51 -1-1 34 §2 -1-5 36
536428001 |J -41 18 5 S 34 Ti =113 18
$36429001 |J -42 18 536582002 51 -1-1 34 T1 -1-14 38
$36430001 |1 -43 18 536582003 |52 -1-1 36 T1 -30 38
$36431001 |1 -4 18 o S 36 T2 -1-12 40
$36432001 |J -1 18 536582004 {52 - 1-1 36 T2 -30 40
$36434001 |D - 67 8 536585000 |V -1 42 008400806 |D -28 6
536435001 |U -17 42 $36586000 |V -2 42 £ 30 6
$36436101 |U -12 42 536714001 |N -50 28 o 6
$36437009 |W -1 44 $37277000 |C  -12-13 4 D -37 6
536438009 |W -3 44 537796000 |51 -1-1-42 34 R -9 32
$36439000 |W -7 44 52 “{:4:42 36 R -25 32
$36441000 |Y -39 46 uA0130001 Ju -13 42 R -40 32
s36442000 |Y -32 46 UL0233001 |51 -1-1-10 34 012060636 |C -4 4
536443001 |¥ -54 46 52 -1-1-10 6 G % 4
536444001 |¥ -52 46 uoBe71003 |a - 1-1-18 50 6~ T 4
$36445009 |Y -36 46 a -1-1-23 50 G -6 14
536446000 |Y¥ - 40 46 b1 -2-1-3 54 Mo =11 24
S36447009 |Y -64 46 bl -2-2-3 54 M -13 24
536448009 |Y -70 46 U34148001 |51 -2 34 M -23 24
$36449000 |Y -77 46 $2. -2 36 P -5 30
S36450009 |Y -79 48 225701001 |[E  -10 10 Bie .7 30
$36451009 |Y -72 46 0A4300605 |E  -47 10 P -10 30
536453009 |Y -1 46 H -18 16 gD 30
536454001 |¥ -59 46 H -28 16 W -8 a4
$36455009 | ¥ -62 46 H -33 16 a -1-1-35 50
S36456000 |Y -92 48 ) -87 18 012300536 |H -14 16
536462001 |a -1-1-38 50 H - -0 28 N -14 28
$36464001 |a -1 52 N -43 28 012400636 |H -22 16
$36465001 fa - 1-1 50 N -45 28 012500536 |E -6 10
$36466001 | ¥ -1-8 46 u -19 42 G -3 14
$36467000 |Y - 1-3 46 0A5300605 |S1 - 1-1-7 34 H -5 16
S36470000 Y -1-2 46 T 36 H -7 16
536471001 |H -17 16 0A5400806 |U -14 42 H -9 16
536472001 |51 -1-1-15 34 u -20 42 H -16 16

52 -1-1-15 36 a -1-1-26 50 H -24 16
536473009 |S1 - 1-1-40 34 000400616 |J -38 18 H -53 16

52 -1-1-40 36 002021405 | T2 -1-15 40 H -55 16
536474009 |S1 -1-1-1 34 002400514 |W -2 a4 H -66 16

€7 §-1-1 36 W -4 a4 012500836 Ja -1-1-10 50
536475000 |a -1-8 52 a -1-2-22 52 014300332 L -1-1-4 22
536476001 |a -1 52 004400803 |Y -53 46 014400636 |D -43 6
$36477001 |K -40 20 Y -55 46 D -53 6
$36478001 |Y -58 46 004401003 |E - 21 10 E -3 10
$36483001 b1 -2 54 a -1-1-14 50 E -15 10
$36484000 |b1 -2-3 54 008300604 |L - 1-1-1 22 E -51 10
$36485001 [ b1 -2-1 54 008400604 |G -37 14 (G 14
$36486001 |b1 -2-1-1 54 G -39 14 R -35 32
S36488001 |b1 -2-2 54 Y -16 46 014680422 |L  -1-1-7 22
536489001 | b1 -2-2-1 54 Y -38 46 |

A=




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
017501606 |J -2B 18 021400206 |b1 -3-4 54 028040246 |L  -1-7 22
018061036 |51 -1-1-3 34 021500103 |B -1 2 M -7 24

s2 -1-1-3 36 E -20 10 M -76 26

018061236 |D -48 6 ] -9 18 N -29 28
018061636 |D -2 B L -1-18 22 N -41 28
H -47 16 Q -6 30 b3 -1-1-5 56

Y -89 48 025020135 |72 -1-16 40 028050246 |D -64 8

51 -3 34 025030233 |N -49 28 G -32 14

52 -3 36 025030236 |L -1-1-20 22 H -37 16

018062036 |E -7 10 025040136 |D -23 ) H -50 16
H -2 16 J -60 18 ] -45 18

H -42 16 025050236 |D -63 8 } o -72 18

yo-z2 18 G -33 14 I -89 18

J -5 18 H -38 16 L -1-17 22

o -12 18 H -51 16 N -3 28

] -20 18 ] -46 18 Q -5 30

018063036 |H -44 16 } -73 18 Q -13 30
018081636 |H -58 16 J -9 18 Y -1-6 46
018082536 |Y -3 46 N -4 28 ¥ =1-10 46
018300536 |M -61 26 Y -1-15 46 b1 -25 54
018300636 | M -42 24 025060236 |D -3 6 b1 -2-9 54
018300836 |1 -77 18 E =9 10 028060243 |D -4 6
] -79 18 Y -34 46 E -8 10

018301036 |[D -15 B Y -9 48 G -25 14
D -45 ) 51 -1-1-5 34 028060246 |H -3 16

018400636 |H -26 16 51 -4 34 H -43 16
H -31 16 52 -1-1-5 36 H -45 16

018400836 |J -48 18 52 -4 36 H -48 16
] -53 18 025080132 |M -73 26 y -3 18

L -1-6 22 025080236 |H -60 16 J -b 18

M -27 24 025100236 |Y -20 46 l -13 18

Mo -48 24 025350233 |b2 - 19 54 1 21 18

M -51 26 025800332 |Y -1-16 46 Y =57 46

M -59 26 026030136 |[M -75 26 Y -9 48

018401036 |J -26 18 026030236 |a -1-2-13 50 51 -1-1-4 34
a -1-5 52 a -1-217 50 $1 -5 34

018401236 |E - 11 10 026040136 |b3 -1-1-4 S6 52 -1-1-4 36
] -59 18 026040236 |E -13 10 52 -5 36

018401636 |J -56 18 E -25 10 028080246 |H -59 16
018500836 |a -1-36 52 G -18 14 Y -4 46
018501036 |B -3 2 M -52 26 028100246 |Y -19 46
D -61 8 N -42 28 028350243 |b2 -1-8 54

Y -19 46 w -10 44 041120390 ja -1-1-16 50

018501236 |B -7 2 026050136 |b1 -2-b 54 047200542 | -44 24
D -62 8 028030242 |U -11 42 047301042 |L -1-1-14 22

018501436 |G -28 14 028030243 |N -47 28 047501242 |D -46 6
H -36 16 N -48 28 048020342 |M -66 26

H -49 16 028030245 |M -55 26 048025346 |C -12-4 4

I -44 18 T -1-16 38 048050346 |a -1-2-19 50

018501636 |1 -71 18 T -1-20 38 048060342 |M -22 24
Y -15 46 028030246 |J -B0O 18 048320242 |H -12 16

021060106 |G -26 14 a -1-2-18 50 l -14 18
M -18 24 028040245 |T1 -1-18 38 052300605 | T2 -1-17 40

M -25 24 028040246 |E -12 10 052300606 |L -1-4 22

021100206 |Y ~-18 46 E 24 10 a -1-3-3 52
021300103 |M -54 26 H -27 16 052300805 | T2 -1-14 40
R -45 32 H -32 16 052400606 |Y -83 48

021300106 |N -52 28 ;o -27 18 a -1-1-27 50
021300206 |a -1-2-14 50 ] -50 18 052400806 |L -1-14 22
021400106 |[M -6 24 J -54 18 060300414 |a -1-10-4 52
M -50 24 ] =57 18 060400516 Ja -1-1-9 50

021400206 |a -1-2-23 52 ] -6 18 060400816 |M -70 26
a -1-1-37 50

060501016 |A -7 2

—79._




CODE REF.NO. |Page CODE REF.NO. |Page CODE REF.NO. |Page
060501016 |A - 15 7] 062401616 |a -1-1-28 | 50 145465001 |[C - 114 3
G -22 14 a -11-31 | 50 145466001 [C - 11-2 4

G -31 14 b1 -3-3 54 145571101 |L - 1-9 22

K -3 20 062500816 |b1 -2-8 54 146197001 |L -1-1-16 | 22

K -10 20 062501016 |J -88 18 146198001 |L -1-1-16-1| 22

K -45 20 L -1-8 22 146199001 |L -1-1-16-2| 22

M -4 24 L -1-15 22 146200001 |L -1-1-16-3| 22

N -2 28 062501416 |b1 -2-4 54 147777000 |C  -11-3 4

Q@ -3 30 062671014 |b2 -1-7 54 149483001 |Y -33 46

Q. =13 30 070606800 {a -1-1-8 50 Y -61 46

060660512 |L -1-1-12 | 22 070699800 |D -58 8 a -16 52
061300616 |a -1-2-12 | 50 076002800 |H - 11 16 150179002 |L - 1-16 22
061400816 |A -5 2 H -61 16 Q -4 30
061500804 |Y -1-12 46 076204659 [C -32 4 150332001 |z -9 58
062300416 |D -49 6 081003870 |C - 12-3 4 150335001 |2 -10 58
M -63 26 081006070 |G - 15 14 150349001 |s1 -1-1-35 | 34

M -72 26 081007070 |M -74 26 s2 -1-1-35 | 36
062300506 |a -1-1-12 | 50 100136001 |L  -1-12 22 T1 -22 38
062300516 |a - 1-2-5 50 100360003 |M -39 24 T2 -22 40
062300605 |T1 -1-15 38 a -1-14 52 150357001 |S1 -1-1-36 | 32
T =119 38 100401001 |L - 1-11 22 52 -1-1-36 | 36

062300616 |K -5 20 101572101 |z -8 58 150491101 |G -2 14
K. 43 20 104520000 [P - 11 30 152358001 |L -1-1-3 22

K -21 20 105073001 |Y -1-14 46 152361001 |L -1-1-8 22

K -24 20 106147002 |Y -12 46 152362001 |L  -1-1-9 22

K -38 20 107155001 |K -43 20 152363001 |L -1-1-13 | 22

K -47 20 107550002 [B -4 2 152364001 |L  -1-1-15 | 22

E a9 | 22 107780001 |Z -16 58 152507000 |L  -1-1-17-2] 22

N -31 28 110367001 |M - 21 24 152508000 |L -1-1-17-3] 22

Q -18 30 111865001 |G -7 14 152509000 |L -1-1-17-4] 22
062300805 [U -10 42 111942001 |L -1-1-10 | 22 152645001 |L -1-1-18 | 22
062301008 | N -51 28 111943001 JL -1-1-11 22 152883000 | K -60 20
062350816 |D  -17 6 113431002 |B  -12 2 152948001 |K -1 20
062351016 |C - 14-2 4 D -9 6 152969001 |K -4 20
M -9 24 114486002 |Y - 11 46 K -20 20

062400616 [D -68 8 117006001 |k -77 20 154024001 L - 1-1-5 22
F -14 12 117150001 |K - 11 20 154092001 L - 1-1-6 22

) =67 18 K -37 20 154125001 |Z -13 58

a -1-221 | 52 K -46 20 154468001 |Y - 14 46

W - =47 38 117466000 |2 - 22 58 155510001 |R -7 32
062400806 |b3 -1-1-3 56 117934009 |A - 11 2 158597001 |L -1-1-21 | 22
062400816 |A -22 2 117936009 |A - 10 2 158772001 |a -1-132 | s0
c -12-10 4 118064001 |2 - 11 58 159150009 |A - 12 2

Cc -12-11 i 118735002 |D -12 6 A =20 2

B ~22 6 118764002 |L -1-1-16-5| 22 181936001 [P - 16-2 30

D -39 6 118837001 |z -7 58 181937001 |P - 16-3 30

E. 23 10 119270001 |Y¥ -1-13 46 181938001 |P - 16-4 30

E -45 10 121156001 |2 -23 58 184783001 |z - 21 58

K -39 20 122991001 |z -1 58 215083001 |L -1-1-2 22

M -45 24 133172003 |Y -15 46 415814001 |z -2-1 58

N -28 28 140726000 |C -2 4 524303001 |D -52-4 6

N -40 28 140890009 |A -23 2 533923001 [s1 -1-1-17 | 34

Q -16 30 142002001 |2 -14 58 s1 -1-1-39 | 34

R -20 32 142205001 |z -17 58 s2. 1317 | 36

R -22 32 142443001 |Z -6 58 s2 -1-1-39 | 36

R -24 32 142708000 |P -4 30 552851001 |L  -1-1-17-5] 22
062401016 [C  -13 4 142709000 [P -6 30 552907000 [T1 -26 38
D -4 3 142721001 |2 -12 58 T2 -26 40

G. -13 14 144103009 |R - 15 32 554482000 |T1 -12 38

G -19 14 144505000 |L -1-1-16-4| 22 Tl -97 38

M -57 26 144508001 |Y -13 46 T2 -12 40
062401216 |R -3 32 144784002 |a -1-1-22 | 50 T2 -27 40
062401616 |wW - 11 44 145446001 |L - 1-10 22 620599002 |51 -1-3 34
52 -13 36 |
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